Bullétin 10958 supersedes
all issues of 10418, 10958,
11098, 11198 and 1125B

BULLETIN 10958

PARTS
MODELS 14 AND 20
TRANSMITTER DISTRIBUTORS (XD)
AND :
MODEL 14 DISTRIBUTOR (ED)

TELETYPE

CORPORATION

sussioiary or Western Eleclric Company wc.
SKOKIE, ILLINOIS, U. S, A,



Bulletin 1095B supersedes
all issues of 1041B, 10958,
11098, 1119B and 11258

BULLETIN 10958

PARTS
MODELS 14 AND 20
TRANSMITTER DISTRIBUTORS (XD)
AND
MODEL 14 DISTRIBUTOR (ED)

TELETYPE

sussibiary o Western Eleclric Company nc.

SKOKIE, ILLINOIS, U, S, A,

@1962 by Teletype Corporation.
All rights reserved. Printed in U.S.A.



10958

LIST OF EFFECTIVE PAGES
JULY, 1962

(Supersedes January, 1958 Issue)

CHANGE 1

PAGE CHANGE PAGE CHANGE
N UMBER IN EFFECT NUMBER IN EFFECT
A,B, & C CHANGE 1 33A CHANGE 1

1 CHANGE 1 338 CHANGE 1
1A CHANGE 1 33C CHANGE 1
1B CHANGE 1 33D CHANGE 1
2 through 24 | CHANGE 1 33E CHANGE 1
25 ORIGINAL 33F CHANGE 1
26 through 32 | CHANGE 1 34 through 52 | CHANGE 1
33 ORIGINAL

The above list indicates the effective pages as of the date of
issue.  Upon receipt of change pages, insert them numerically

and discard any superseded pages.




DESCRIFTION

Base

Main Shaft

Distributor Disks

Main Shaft Bracket

Tape Stop Mechanism

Distributor Brushes

Start Magnet Assemblies

Feed Lever Assembly

Contact Bridge Assemblies

Terminal Block Assemblies

Slip Connection Strip

Transmitter Brackets and
Associated Parts

Operating Lever Assembly

Filter Assemblies

Resistors

Governor Circuit Capacitors

Stop Arm Contact Assembly

MOTOR ARRANGEMENTS:

AA, AB, AC, AD, AE, AF, AG, AH, AJ, AK, AM, AN, AP, AQ, AR, AT, AW, AX, BB,

10958

TABLE OF CONTENTS

PAGE
, 1A, 18

(=]
~
N

~
[ee]

14
11

~

mmmm}#hpw—'-'

, 7,13, 14
, 18

NNNO~ON O

DESCRIPTION

Mounting Plate Assembly
Contact Lever Bail

Gear Guards

Top Plate Mechanism
Contact Lever Assemblies
Operating Cam

Tape-Qut Contact Assembly
Automatic Switching Features
Cord Assemblies

Covers and Panels

Motors and Gears

PAGE
8
9
9
9,10
9,10

10, 11

10
11,12, 13
13

15
16,17, 18

14F, 14G, 14M, 14P, 14AT and 14AW

Transmitter Distributors

14T, 14U, and 14AY Distributors

Variable Features
Notes of Explanation

Numerical Index

APPARATUS COVERED

20, 21, 22
23

25 Through 38
38 Through 41

42 Through 52

BS, BT, BX, BZ, CA, CD, CQ, Cs, CT, DD, DJ, DR, DU, EX, EY, EZ, FH, FM, FP, FR,

FS, FW, FZ, GE, GF,GL, GM, GV, GW, GZ, HJ, HP, HQ, HR, HS, HY, JD, JS, JT,
KG, KH, KL, KP, KT, KV, KW, KX, LL, LM, LP, LS, LU, LV, LW, LX, LY, LZ, MA,
MB, MC, MD, ME, MF, MG, MK, MM, MN, MP, MR, MS, MV, MW, NG, NH,

TRANSMITTER DISTRIBUTORS:

XD18, 21, 22, 23, 24, 30, 32, 33, 34, 39, 45, 48, 50, 51, 52, 53, 54, 55, 56, 57, 58,

59, 60, 61, 62, 64, 65, 66, 67, 68, 69,70, 71, 72,73, 74,75,76,77,78,79, 80, 81,

82, 83, 84, 86, 87, 88, 89, 90, 91, 92, 93, 94, 95, 96, 97, 98, 99, 100, 101, 102, 103,

104, 105, 106, 107, 108, 109, 200%* thru 214**, 216** thru 219%*, 221** thry 238**,

240%* , 242%% , 243%* | 244%*  246%% and 247%*,

TRANSMITTER DISTRIBUTOR TEST SETS:

XDé6, ED38, ED50 and ED53.

CHANGE 1



10958

TELETYPE AND BELL SYSTEM CODE REFERENCE CHART

TRANSMITTER DISTRIBUTOR (5 UNIT) TRANSMITTER DISTRIBUTOR (5 UNIT)
BELL SYSTEM CODE TELETYPE CODE BELL SYSTEM CODE TELETYPE CODE
14A%* XD206**/A) 14BE** XD204%* /D
14B** XD205%* /AK 14BF** XD204** /AA
14C** XD206**/AA 14BG** XD204**/HR
14D** XD206** /AB 14BH** XD231*%* /AJ
14R XD69DJ 14BJ** XD231**/DJ
14S XD70DJ 14BK** XD241%*/AJ
14W** XD203**/DJ TRANSMITTER DISTRIBUTOR (6 UNIT)
T4W#* A XD232**/DJ
T4AA%* XD219**/EZ 20A** XD207**/AP
20B** XD207** /AN
14AB** XD219** /EY m
14AB(M) XD95GW TRANSMITTER DISTRIBUTOR TEST SET
14AD** XD219** /EX
14AT ED38GP
14AE** XD206**/DJ 14AW ED38HK
T4AE** -A XD233**/DJ 14F ED38BAZ
T4AF** XD206** /HR
14G ED38BA
14AG XD88FW 14M ED33AY
14AH XD88FZ 14p ED38BCX
14AJ XD90AJ
14AY ED53MH
14AK XD90GE 14T ED53CK
T4AL** XD200**/FR 14U ED53CY
T4AM** XD200**/AJ 214A XD65A)
14AN** XD200**/GD TRANSMITTER DISTRIBUTOR
14AP** XD226**/AJ ADAPTER PLATE
14AR** XD226** /FR
14B34 AP8
14AS** XD226** /GF %ﬂ*
T14AU** XD240** /| M TRANSMITTER DISTRIBUTOR
14BD** XD204**/AJ MOUNTING PLATE
14C** 115932%%
PAINT FINISH COLOR CODE CHART
(For Parts and Assemblies Required a Paint Finish)
Wrinkle Finish Smooth Finish
. Il Syst Bell Syst
Suffix Color Be Cozzem Suffix Color € Cc)::ieem
AA Black 37 BB Black Semi-Gloss 34
AB Gray Green 40 BA Black High Gloss
AC Light Brown 39 BK Gray Green
AD Dark Brown 38 BU Light Gray Semi-Gloss
Suffix to be applied following the part number

BELL SYSTEM ONLY

When ordering parts from this bulletin, prefix each number with

CHANGE 1

the letters TP.



B

FOR PARTS SHOWN
BUT NOT LISTED
SEE PAGE |

107393

151631
2191

151630
2191

107235

105803

3640

125914

2249

10958

L

=

R

/L||e452**

SWITGH, TOGGLE

(WITH 91683 HEX NUT
AND 91684 RING NUT)

SCREW

WASHER, LOG
SCREW 1

WASHER, LOCK]

BRACKET, SWITCH

SWITCH, TOGGLE

) [i51723
2669
%——72'94
/ 153442
(Q; -

f 2669
/——|o7zos

————107238

15163}
2191
7002

1010

107226

(WITH 91683 HEX NUT

AND 91684 RING NUT)

WASHER, LOCK

TERMINAL

WASHER, FLAT

XXFOR FINISH SUFFIX SEE
CHART ON PAGE C.

105863

BASE

SCREW
WASHER, LOCK

DOWEL

SCREW
WASHER, LOGK

PLATE, ADAPTER

STRIP, PIVOT

SCREW
WASHER, LOCK
WASHER|, FLAT

SCREW

LEVER, SWITCH

CABLE (MAIN) WD.2271

107218

DISK

RING,COLLECTOR

RING, SEGMENT

107219 DISK ASSEMBLY

CHANGE 1



135030

135031

135032

3288
46183

3640

152893

72644

4814

2201
77058

2191

151631

CHANGE 1

10958

2201

.. 4814
| ——135032
@ 3288

3—55038

d——219I

7/

SHAFT, MAIN
135037
BEARING
3606
lso040
| 150044
| 150241
l e 150043
N
COVER, BEARING : ~ S Tei29202
|
WASHER, FLAT | 151728
WASHER, FLAT——— (@) | 129290
|
WASHER, LOCK—————————(&) | 150029
!
|
SCREW. : 129289
|
BEARING, BALL |
I 42823
f

WASHER, LOCK
NUT

HUB, CAM

WASHER, LOGK

SE

&

\\\L»}—
~
~t
136033 CAM

SCREW

j@g/ l éQQQB

1 s

¢

SN 93587 WASHER, FLAT
&) 2191 WASHER, LOCK
g 153538 SGREW

135051 MAIN SHAFT ASSEMBLY

NUT

WASHER, LOGK

GOVER, BEARING

WASHER, FLAT
BEARING, BALL

WASHER, FLAT

WICK, FELT

SCREW

WASHER, LOCK

WASHER, FLAT

BEARING

NUT

DRUM, GLUTGH

WASHER, LOCK
SGREW

SHOE, PRIMARY
SPRING

SHOE ,SEGONDARY

LEVER,RELEASE
SPRING
DISK, ADJUSTING

WICK, FELT

DISK ( WITH

SPRING POST)

WASHER, FLAT
WASHER, LOGK
SGREW



77130
868I1
151442

2191
7002

13812
142708

1264

6035
2846

151442
2191
T002
85483

84759
104657

-
77068

102970

51658
® 125015
35503

101830

97443
97444
84990
~
107393

05635

77136

BASE

GUARD-FOR 7485 END
GOVERNOR ASSEMBLY

RING

GUARD-FOR 80352 CENTER

GCONTACT GOVERNOR A

SCREW

SSEMBLY)
ul

10958

F5|442
2191

WASHER, LOCK
WASHER, FLAT

BLOCK, TERMINAL)__

CONNECTOR, SLIP)

SCREW

SCREW 3

WASHER, FLAT ]

SCREW

WASHER, LOCK |
WASHER, FLAT |

SPAGER

GUARD, GEAR | _
GUARD, GEAR |

PLATE, BASE

PLATE, BASE

FOOT, RUBBER

PLATE, BASE
INCLUBES:
77075 INSULATOR

PLATE, BASE

RAIL, GUIDE
SCREW

SWITCH, TOGGL E
INGLUDES:

91683 NUT, HEX
91684 NUT,RING

SWITCH, TOGGLE
INGLUDES:

91683 NUT, HEX
91684 NUT,RING

CABLE (LINE) W.D.990-99I-1262-1268-1379-1580

91227 GABLE (LINE) WD.1617

7001
7002

151687
2191
7002

(D~ 108215

8308
151631
151442
74986
2191
7002
3598

80163

©® 7469

77310
87636

125330

106194
77126
87469
87683
91502

FOR EXPLANATION SEE PAGE 38
XXFOR FINISH SUFFIX SEE GHART ON PAGE G

CHANGE 1

CABLE (LINE) W.D.2307

GABLE (POWER) WD.990-991-1262-1379
GABLE (POWER) W.D.990-991-1379
GABLE (POWER) W.D.1262-1379-1580

CABLE (POWER)W.D.1623

102286
77135
91226

103352
138802
82155

103083

82102

3646
3438
77128

GABLE (POWER) W.D. 2307

SCREW
WASHER, LOCK
WASHER, FLAT(0559
WASHER, FLAT(.028")

BRACKET, BRUSH HOLDER

PLATE, NAME( TRANS. DIST)
PLATE, NAME(DISTRIBUTOR)

SCREW

SCGREW
WASHER, LOCK
WASHER. FLAT

CAPACITOR- 114MF

GLAMP, CABLE
scREvlé 6-40X5/16)
SCREW(6-40X//2")
SCREW(6-40X13/32)
WASHER, LOCK
WASHER, FLAT

NUT

RESISTOR( 14I10 OHMS)
RESISTOR (1600 OHMS-—
800-800)

PLATE, NAME
SCREW

SCREW
WASHER, LOCK
WASHER, FLAT
WASHER, INSUL ATING

SCREW
WASHER, LOCK

139778 SWITCH,TOGGLE
INGLUDES:

91683 NUT, HEX
91684 NUT.RING

73180 SWITCH, TOGGLE

INCLUDES:
93075 NUT, RING
91683 NUT, HEX

GABLE (CONTROL) W.D. 990- 99I1- 1268
CABLE (CONTROL) WD.1617

CABLE (GONTROL) WD 1865-1873

CABLE (CONTROL) WD. 2307

CABLE (MOTOR SWITCH)WD.I1262-1379
CABLE (CONTROL)W.D.2069- 2084.
CABLE (CONTROL)W.D 1379-1580



10958

2201 NUT—(T
[}
WASHER, LOCK—————— ===

4814 -@® 87241 SHAFT
!
77020 COVER, BEARING ———————=
j -@® 77138 SHAFT
!
3288 WASHER, FLAT‘/Q
72644 BEARING,BALL‘/'E
|
@ 87242 CAM, comxxcf
72579 WASHER, FLL/QF 77020 GOVER, BEARING
——-"1
77140 NUT, LOGK / | - FZ‘j/“s?.aa WASHER, FLAT
77012 NUT, FRIGTION S | ' 72644 BEARING, BALL
76086 SPRING, FRIGTION i | d
77018 DISK, FRIGTION I y48[4 WASHER, LOGK
1
2201 NUT
o:LD//—
122747 WASHER, FRIGTION 151631 SCREW
® PECULIAR TO 87255 ‘&_‘77058 HUB, CAM
® PECULIAR TO 77078 1 l g)noman CAM , OPERATING
| |
==—==-—93587 WASHER, FLAT
= 2191 WASHER, LOGK
[}
Ej |5l63l SCREW
"n"l
©® 77078 MAIN SHAFT ASSEMBLY
® 87255 MAIN SHAFT ASSEMBLY
| NUT—~(T D
220 v i (®) 105066 SHAFT
4814 WASHER, LOCK————>==
i (@ 106117 SHAFT
105069 COVER, BEARING e
3288 WASHER, FLAT— ——se=t—
657 SGREW
72644 BEARING, BALL ®H2191 WaSHER, LOCK
|
T
72579 WASHER, FLA \ 106115 GAM, CONTAGT
77140 NUT—E=—
n
———/Et:x:l:c::: _ Y e————105069 GOVER, BEARING
105070 NUT, FRIGTION _/w e 3288 WASHER, FELT
[
76086 SPRING, FRICTION |=—72644 BEARING, BALL
lesv/_%m WASHER, LOCK
105068 DISK, FRIGTION ;
2201 NUT
151631 SCREW (6-40 X
5/16")
122747 WASHER, FRICTIO ® |151442 IS/%FF.')EW(&“OX
| {
@PECUUAR TO 105071 qOSISO HUB, CAM
(® PECULIAR  TO 106119 JEN 101441 GAM, OPERATING
I 7001 WASHER, FLAT
| ®193587 WASHER, FLAT
FOR SHAFT AND PARTS FOR R 2191 WASHER, LOGK
PERAT! P. . »
OPERATING AT 100 WRM SEE PAGE 32 ® [ 51631 SCREW (6-40 x5/16")
©(@® FOR EXPLANATION SEE PAGE 38 & 39 ® 80342 SCREW (6-40X23/64")

® 105071 MAIN SHAFT ASSEMBLY
® 106119 MAIN SHAFT ASSEMBLY

CHANGE 1



10958

81258 SCREW
104528 DISK, RETAINING
1166 SGCREW

SCREW

104530 SCALE, RANGE

104677 RETAINING DISK
ASSEMBLY

SGREW

—104678 DISK
| ASSEMBLY SCALE, RANGE
-
104527 DISK
151685 SCREW
SCREW
L
HANDLE
L304529 HANDLE %
DISK
PART OF 104518 MODIFICATION KIT
(SEE PAGE 36)
77043 DISK <

77069 DISK
104577 RING, SEGMENT

77065 RING, SEGMENT
i10388 SCREW j

104576 RING, COLLECTOR)

110388 SGCREW
2438 WASHER, FLAT
3640 WASHER, LOCK

77003 RING, COLLEGTOR

125914 TERMINAL ]
82249 WASHER, FLAT
3640 WASHER, LOCK

125914 TERMINAL
82249 WASHER, FLAT
3640 WASHER, LOCK ~

~

77042 DISK ASSEMBLY (5 UNIT)
(WITH 7 SEGMENTS OF EQUAL LENGTH)

77070 DISK ASSEMBLY (5 UNIT)

(WITH 6 SEGMENTS OF EQUAL LENGTH AND ONE LONGER SEGMENT)
77072 DISK
77027 RING, SEGMENT
125914 TERMINAL \|
T

82249 WASHER, FLA
3640 WASHER) LOGK

~N
RING ,COLLEGCTOR

RING, SEGMENT

TERMINAL
WASHER, FLAT
WASHER, LOGK

77003 RING, COLLECTOR

110388 SCREW ]
2438 WASHER, FLAT
3640 WASHER, LOCK

~
SGREW

WASHER, FLAT
WASHER, LOGK

DiSK

77073 DISK ASSEMBLY (6 UNIT)
(WITH 8 SEGMENTS OF EQUAL LENGTH)

84347 DISK ASSEMBLY (6 UNIT)
(WITH 7 SEGMENTS OF EQUAL LENGTH AND ONE LONGER SEGMENT)

CHANGE 1



10958

151442 SGREW

2191 WASHER, LOGK
74838 GAP, BEARING
77082 BRACKET 153839 SCREW
NGLUDES: 2191 WASHER, LOGK
74838 GAP, BEARING
153839 SCREW (6-40 X 5/8")
151442 SCREW (6-40 X 172")
2191 WASHER, LOGK
153442 SCREW
2669 WASHER, LOC 125696 POST, SPRING
4838 CAP, BEARING
151442 SCREW
[0 ° S 2191 WASHER, LOCK
NOT PART OF ASSEMBLY <<3§f POST, SPRING
{51631 SCREW
P [EZlm WASHER, LOGK COLLAR
. SCREW
% 77051 POST, SPRING BUSHING, INSULATING
81726 TERMINAL \ SPRING
41733 INSULATOR —102520 ROD, SLOTTED SGREW
39482 COLLAR
%1 151346 SCREW POST, SPRING
2191 WASHER, LOCK — 74727 TERMINAL
ﬂl]ﬂl'll!lll] /
| 77035 BRACKET
51733 SCREW L—~” rrrrrr 51/16"— | 51631 SCREW
76246 BUSHING, INSULATING 2191 WASHER,LOCK
77054 POST, SPRING
1 41732 PLATE, GLAMP
77040 SPRING, CONTAGT 77035 BRACKET 41733 INSULATOR(6)
01274 ROD (6 /8" LONG) ——77040 23%?26T
32464 NUT
] — N\ 4732 PLATE,GLAMP
*J59484 CLAMP 77053 SHAFT
89481 SHAFT , TAPE - 151692 SCREW
151685 SCREW
3640 WASHER, LOGK
~ TAPE STOP ASSEMBLY—OLD STYLE

77079 TAPE STOP ASSEMBLY

89485 MODIFICATION KIT FOR CONVERTING OLD

(@ s6815
80467

8330
77048
77063

150089
S
80957
77024
77057
101533

®Ae0®

STYLE TAPE STOP ASSEMBLY

(CONSISTS OF PARTS MARKED WITH AN ASTERISK (%))

©® 123597 TAPE STOP ASSEMBLY
USED TO SECURE BRUSH HOLDER

151631 SCREW
2191 WASHER, LOCK

93009 BRUSH (CARBON GONTAGT) q
126903 BRUSH (BRAIDED COPPER WIRE

ARM, BRUSH HOLDER
SCREW
WASHER, FLAT
BUSHING, INSULATING

SCREW
PLATE, GLAMP
HOLDER, BRUSH
BRUSH HOLDER ASSEMBLY

FOR EXPLANATION SEE PAGE 39

SEE PAGE 7

RESISTOR-525

SCREW
WASHER, LOCK
WASHER, FLAT

ARMATURE

®X0)r-8695!

YOKE

LEVER, STOP

MOTOR)

(175-350

ARMATURE 48V D.C.

MAGNET (72 OHMS)

SCREW
SCREW
WASHER, LOGK
BRACKET
SGREW
WASHER,FLAT
WASHER,LOGK
SHIM (.004*)

SPHING (A.C. SYN. & D.C. GOV.

SPRING (A.C. GOV. MOTOR)

87390 MODIFICATION KIT FOR UNIVERSAL RELEASE MAGNET

(CONSISTS OF PARTS MARKED ©)

CHANGE 1



125829 LEVER, FEED (5 UNIT) \|
77010 LEVER, FEED (GUNIT)J

101713

125856
125197
112628

151618
3432

96883

151346
2191

77056

53442
2669
NOT PART OF ASSEMBLY

10958

125858
112636

PAWL ,
4708 SPRING

112622

72185 CONTACT SCREW BRIDGE ASSEMBLY (5 UNIT)

SGREW,

-~
72074 BRACE 125373 SCREW, CONTACﬂ
151685 SCREW 125882 TERMINAL
125820 TIP-BRASS
1303 SCREW
72184 BRIDGE-LONG
72183 BRIDGE~SHORT ]
125818 INSULATOR 125818 INSULATOR
1303 SCREW 151685 SCREW
125882 TERMINAL 125820 TIP—BRASS
151685 SCREW OLD STYLE 72074 BRAGE J
\42823 WASHER, FLAT Ea—————

FEED

SPRING, FEED PAWL

SHOULDER

84352 TERMINAL STRAP-3" LONG- BLAGK

84353 TERMINAL STRAP-3" LONG—-BROWN

76284 TERMINAL STRAP-2 1/8" LONG —
(WITH 82474 TERMINALS)

9520 TERMINAL BLOCK ASSEMBLY (5 UNIT)

["101456
25229
TERMINAL
77129
SGREW 74569

WASHER, LOGK

i
STRIP, MOUNTING—’IE r‘“

SCREW
WASHER, LOCK

91739

N

CONNECTION STRIP ASSEMBLY

mjezm
(L4707

77080 SLIP

@FOR EXPLANATION SEE PAGE 39

CHANGE 1

77H5 TERMINAL BLOCK ASSEMBLY(6 UNIT)

125373 SCREW, CONTACT

125882 TERMINAL

1303 SCREW (13/32" LONG
C>{Em93 SOREWEQ/%"LONG; 125816 BRIDGE (5 UNIT)
- 77064 BRIDGE (6 UNIT)
125817 BRIDGE (5 UNIT) 125818 INSUL ATOR
84367 BRIDGE (6UNIT)
6803 TERMINAL
151685 SGREW ]
125820 TxP—BRAss) NEW STYLE
125815 CONTACT SCREW BRIDGE ASSEMBLY (5 UNIT)
77116 CONTACT SCREW BRIDGE ASSEMBLY (6 UNIT)
TERMINAL 135684 TERMINAL ASSEMBLY
BLOCK, TERMINAL c
SCREW > 81731 SPRING
NUT S 101713 TERMINAL
FEW Y WYY 3432 TERMINAL
screw — dNIcIR IS ] 77016 BLOGCK, TERMINAL
TERMINAL —I51618 SGCREW.
125197 SGREW
112628 NUT

SCREW
NUT

TERMINAL
BLOCK,TERMINAL
STRIP, INSULATING

SCREW
WASHER, FLAT



10958

125814 BEARING, LEVER (5 UNIT)
77011 BEARING, LEVER (6UNIT)

77004 BRAGKET (5 UNIT)
77022 BRAGKET (8 UNIT)

S 125828 SHAFT, LEVER (5 UNIT)
[ 77015 SHAFT, LEVER (6 UNIT)
150040 SCREW b

2191 WASHER, LOCK

1164 SCREW

T%-——————II2623 SCREW
@’——j————~‘ I516!18 SCREW

| T —_ 151658 SGREW

77017 PLATE, TRANSMITTER (6UNIT)

is)

S

151442 SCREW (6 UNIT) .
2191 WASHER, LOGK (6 UNIT) IS I
e ol

125833  GUIDE, LEVER (5 UNIT))
77013 GUIDE,LEVER (6 UNIT) J

SCREW
WASHER, LOGK
WASHER, FL AT

150040 SGCREW

151658 SCREW

| 112004 STOP, FEED PAWL
LEVER
i 101439 STOP, FEED PAWL
' s ..n LEVER
= =
! 1 “ 151658 SCREW
125874 BRACKET-LEFT—1—~ \
! 4125860 BRACKET-RIGHT
N i
\ «}107241 BRACKET- RIGHT
(TWO GHANNEL)
o ) e
( |
L

151631 SCREW
o 2191 WASHER, LOCK
77049 LEVER OPERATING
8670 ROLLER

153839 SGREW ‘% % T
2191 WASHER, LOCK Ind] B e

7002 WASHER, FLAT

76114 SCREW T
110886 ANCHOR, SPRING -
3639 WASHER, LOCK

112626 NUT

867! SCREW

219) WASHER, LOCK
3606 NUT

1103 SCREW
84579 WASHER, FLAT

135048 OPERATING LEVER ASSEMBLY
76114 SCREW (EXCLUDES PARTS MARKED (B)) __ 104! SGREW

N — ;/ 2191 WASHER, LOGCK

s I - 3606 NUT

-
P N -
3639 WASHER, LOGK — N

112577 ROLLER

A 1103 SCREW
84579 WASHER, FLAT
77089 OPERATING LEVER ASSEMBLY

(EXCLUDES PARTS MARKED (®)
(51692 SGREW
2191 WASHER, LOCK

neeze NUT
77049 LEVER, OPERATING

153442 SCREW
3438 WASHER, FLAT
T"922|7 FILTER ASSEMBLY 2669 WASHER, LOCK
(w.€. CO. 808B)

153839 SGREW
7002 WASHER, FLAT
2191 WASHER, LOCK

—92171 BRAGKET
1106020 FILTER ASSEMBLY
FOR EXPLANATION SEE PAGE 39

92226 BRUSH FILTER ASSEMBLY

CHANGE 1



10958

INSULATOR

WASHER, LOCK

RESISTOR (500 OHMS)
RESISTOR(300 OHMS)

SCREW (6-40 X 1/4")
SCREW (6:40 X 5/16")
WASHER, LOCK
WASHER, FLAT

CAPAGITOR
INSULATOR
STRAP

BRACKET, CAPAGITOR MTG

SCREW

BUSHING, INSULATING
RESISTOR(250 OHMS)
WASHER, FIBER

NUT

SCREW

WASHER, BRASS
WASHER, LOGK

J

|

BRAGKET, CAPAGITOR MTG.

INSULATOR

CAPACITOR -1/2 -1/2 MF
(3 TERMINAL)

GCAPACITOR | MF
(2 TERMINAL)

RESISTOR (300 OHMS
RESISTOR (250 OHMS)
(W.E.CO.18AM)

BRACKET, CONTACT ™)
SPRING, CONTACT

SPRING, CONTACT
INSULATOR
TERMINAL

PLATE, GLAMP

SCREW
BUSHING, INSULATIN/GJ

INSULATOR
SCREW

WASHER, LOCK
WASHER, FLAT

STOP ARM CONTAOT;‘
ASSEMBLY

NUT
WASHER ,BRASS
WASHER, INSULATING

SCREW

SCREW
WASHER, LOCK

‘ 70724
89925 TERMINAL
4871
70887
2669
1028 SCREW
2438 WASHER, FLA1] 70722
3640 WASHER, LOCK ® (78205
151630
1516 31
70707 BRACKET, RESISTOR MTG. L %%'2
-
@1/7036I RESISTOR ASSEMBLY (250-500-1000 OHMS) ®
© PART OF 70361 | 78206 RESISTOR ASSEMBLY (150-300-600 OHMS)) go30:
PART OF 78206 3094
74691 RESISTOR ( 1600 OHMS) 125013
8695 RESISTOR (]75-350 OHMS) ]  eai
106308 RESISTOR ( 700 OHMS) I
= 70823
125330 SCREW 2929
3646 WASHER, LOCK Z) |, ~77808
3438 WASHER, FLAT < 89969
77128 WASHER, INSULATING
3598
86194 SCREW Em l zfg;
3938 WASHERFLAT ’ | soes
77128  WASHER INSULATING 82378 MODIFICATION KIT FOR D.C. GOVERNOR
86195 RESISTOR(I500 OHMS SPARK PROTECTION
2929 BUSHING, INSULATING(5/8"LONG) 76217
93035 BUSHING, INSULATING ( 7/8"LONG) / 3094
2586 BUSHING, INSULATING( 3/4"LONG) //
151631 SCREW 82391
2191  WASHER,LOCK
" 78011
7155 SCRew (! 174" LONG) 5
70823 SCREW (1" LONG)
88802 SGREW (! I/16" LONG) / 2'&533
125013 STRAP
e TN
—74757 BRACKET, RESISTOR MTG
FBO581 SPRING, CLUTGH LEVER
72566  RESISTOR (100-100 OMMS)| |
— 82626 RESISTOR ( 20 OHMS)
o
3598  NUT
2191 WASHER, LOCK
7002 WASHER, FLAT
1297 SCREW
R,
3620 WASHER, INSULATING ® 86960
L® 83844 MODIFICATION KIT FOR A.C. GOVERNOR SPARK PROTECTION
(CONSISTS OF ALL PARTS MARKED (B ON THIS PAGE)
81822 COIL, RETARD
(W.E. GO. 67F)
83975 BRACKET 81824
2254
153839 SCREW 75750
7002 WASHER,FLAT] -
[l [
i ¥ ¥ 81823
ErrateETTa [ ;\ 11 818 G B s = 1
81825 oAPACITOR—|/|OOMF7if‘“\’ I =7 I < ~ J 53442
o
(W.E. CO.152-C) @- 2669
125144 SCREW

CHANGE 1

83974 FILTER ASSEMBLY
(ASSEMBLY NO LONGER AVAILABLE.MAINTENANGE PARTS ONLY-
SUPERSEDED BY 92226 FILTER ASSEMBLY SHOWN ON PAGE 6 )



10958

71672 CLAMP,CABLE)|
62135 SCREW

L
115936 GUARD - RIGHT

KK
115935 GUARD—LEFT

@7 7031 BRACKET-LEFT & RIGHT

@115937** GUARD

- 1093 SCREW
3646 WASHER,LOCK

]———@— 102067 RAIL~ RIGHT
|
1

®102069 RAIL-LEFT

77125 CONTACT ASSEMBLY —_W

1093 SCREW 1 I |
92527 WASHER,LOCK s
5599 NUT i S~

| 84055 SPRING,
@®115933%%  PLATE, DISTRIBUTOR MOUNTING———4 SgygECT'ON_
‘ ®, ) 72508 SCREW
76465 BUSHING.
i INSULATING
77124 SPRING, CONNEGTION - LOWER
1 7398 PLATE
7399 STIFFENER, CONTAGT SPRING ’
4293 INSULATOR

N o
153839 SCREW 84057 TERMINAL i
7096 BUSHING, INSULATING ‘ ‘
77123 SPRING, - S Y ﬂ"——*‘j Y0 WASHER , BRASS
CONNECTION- = | SR : 6 )
UPPER  — m 77046 STRIP,
(PARTS SHOWN BUT NOT LISTED MOUNTING
SAME AS NEW STYLE) OLD STYLE

84056 STIFFENER
84054 SPRING,
CONNECTION-
@®115932%% DISTRIBUTOR MOUNTING PLATE ASSEMBLY LOWER -
NEW STYLE

8308 CLAMRCABLE\I
151630 SCREW

2191 WASHER,LOCK
7002 WASHER,FLAT
156501 SCREW ]
2191 WASHER,LOCK
76277 STORECCENTRIC
84134 BRAGKET, CONTACT

1103 SGREW, SHOULDER |
78536 WASHER, SPRING /|

(151733 screw
|76246 BUSHING, INSULATING

(156501 SCREW

2191 WASHER,LOGK
L7ez77 STOP ECCENTRIC
41732 PLATE, CLAMP
74728 TERMINAL

41733 INSULATOR

5475 NUT

84133 ROD, TAPE STOP 2191 aiRSEIVéR LOCK
84131 PLATE , MOUNTING

(51442 SCREW
2191 WASHER,LOCK
7067 COLLAR

151657 SCREW ]
2191 WASHER,LOCK
7002 WASHER' FLAT

151442 SCREW ]
2191 WASHER,LOCK X%
7067 COLLAR N (®-120449" " COVER,SWITCH
8669 SCREW, SHOULDER
3598 NUT 77040 SPRING,CONTACT
x% FOR FINISH SUFFiX 84132 ARM,OPERATING
SEE GHART ON PAGE G

@® FOR EXPLANATION SEE PAGE 40
® 120448 %*x TAPE STOP SWITCH ASSEMBLY

CHANGE 1



1095B

“ 77147 BAIL FOR FULLY PERFORATED TAPE

77146 STRIP, WEARING
1163 SCREW
( 3640 WASHER,LOCK
77143 BAIL ASSEMBLY (5 UNIT)
l:- 77144 BAIL ASSEMBLY (6 UNIT)

84759 GUARD, GEAR

77014 BAIL
77145 STRIP,WEARING
1163 SCREW
L 3640 WASHER, LOCK
125844 LEVER,ADJUSTING/ |}
125124 SCREW
1086 SCREW
3599 NUT
77050 ARM
151637 SCREW
3640 WASHER,LOGK

99230 PLATE,LID (:5UNIT) (&) 97445 LID, RETAINING
72973 PLATE. LID (6 UNIT) (A) 111628 LID, RETAINING (5 UNIT)
» 116805 LID, RETAINING {6 UNIT)
125872 SHAFT
___JO C
112635 SPRING, LATGH —. O\ /0 25871 HOLDER, LID
125873 LATCH s "FQ\ 110440 DOWEL
125278 PIN — 80255 SCREW(4-40X21/64")
@/ 151686 SCREW (4-40X3/8")
@ 4> o

151637 SGREW S
125011 WASHER, FLAT E% 51685 SCREW

72139 PLATE, SCREW| h

151658 SCREW
72137 SHIM (.002") J \ 7002 WASHER, FLAT
11627 PLATE, TAPE GUIDE
116804 PLATE, TAPE GUIDE

151685 SCREW (6 UNIT)
98069 GUIDE,TAPEL _/—-II2624 SCREW

125867 BRACKET, DETENT

8491 STRIP, WEARING
72069 SHIM (.002") o
112632 SPRING, DETENT
1293 SGREW ——
5556 PLATE, TOP (5 UNIT) = : [ o 125869 LEVER, DETENT
77121 PLATE, TOP (6 UNIT) 0
125870 ROLLER, DETENT
151637 SGREW o %25280 PIN
110743 WASHER, LOCK
125862 BEARING, FEED ROLL of 125868 DETENT ASSEMBLY

125861 ROLL, FEED——/

125852 LEVER # 5
125851 LEVER #
1256850 LEVER #

77007 LEVER #
3618 INSULATOR

| 4 #*
25848 LEVER 81731 SPRING

125849 LEVER # 5740 SCREW
3624 WASHER, BRASS

105220 BUSHING, INSULATING

77030 TONGUE, CONTACT
(® FOR EXPLANATION SEE PAGE 40

CHANGE 1



1095B

FOR CHADLESS TAPE
(PARTS NOT LISTED ARE THE SAME AS FOR FULLY PERFORATED TAPE)

101441 GAM, OPERATING

(o)
i01715 SPRING ASSEMBLY O

(!

101439 STOP, FEED LEVER

101714 SPRING

&l

2191 WASHER, LOGCK
3649 WASHER, FLAT

101713 TERMINAL

1627 PLATE, TAPE GUIDE

-~
99230 PLATE, LID ®riii628 LID, RETAINING
®197445 LID, RETAINING
a7 77—
o o
peo3s SRRING, LATCHI* 126872 SHAFT L
95954 PLATE, SCREW L
95953 sHiM(.002") il 125871 HOLDER, LID
iess73 LaTcH 2
. L] 110440 DOWEL
S o
151685 SCREW
T °

(01393 TAPE RETAINING LID ASSEMBLY)
©| 111631 TAPE RETAINING LID ASSEMBLY)

101389 MODIFICATION KIT TO EQUIP A 5 UNIT TRANSMITTER DISTRIBUTOR
TO HANDLE EITHER CHADLESS TAPE OR FULLY PERFORATED TAPE

® PECULIAR TO 11163

® PECULIAR TO 10i393
(© PECULIAR TO 101389

1177 SGREW
110743 WASHER, LOGK
125011 WASHER, FLAT

97448 GUIDE,GCONTACT PIN

PIN, CONTAGT

BRACKET, CONTACT
97446 BRAGKET, GONTAGT

97449 CABLE

INSULATOR
97922 PLATE, STOP SPRING, GONTAGT
81564 SCREW TERMINAL

3598 NUT
SPRING, CONTACT

STIFFENER

151657 SCREW (6-40X 1/4" FIL ) I 'TNESQJ,\',‘../LT,?LR
151631 SCREW (6-40X5/16" HEX ) INSUL ATOR

80342 SCREW (6-40 X 23/64" stj =

PLAT AM
2191 WASHER, LOCK B, SLame

BUSHING, INSULATING
151733 SGREW J
NN 97467 TAPE-OUT GCONTACT ASSEMBLY—
N\ (INGLUDES 97446 BRACKET)
135682 TAPE-OUT GONTACT ASSEMBLY~
(INCLUDES 135681 BRACKET)

10 CHANGE 1



1095B

FOR AUTOMATIC SWITCHING

97453 PAWL, FEED

le)
° \Y
97452 LEVER, FEED
70466 SPRING
)
97459 PLATE,BLOCKING —— 7655 SPRING h
97458 BRACKET, BACKSTOP
I90M MAGNET (1020 OHMS)
'02288 aCREWr‘: BRASS
] ASHER, LOCK
1028 SCREW 3598 NUT ? L
4 SHER, FLAT
2438 WA ’ ) 152893 SGREW
r 3640 WASHER, LOCK
1248 SCREW Lizs0il WASHER, FLAT
97454 BRACKET, MAGNET 51657 SGREW
2191 WASHER, LOCK P
97457 ARMATURE
151686 SCREW
3640 WASHER,LOCK
(25276  PIN lizs0ii  wasHER, FLAT
97460 TAPE STOP MAGNET ASSEMBLY
re4594 BRACKET (80342 SCREW
L 2191 WASHER, LOCK
84598 SPRING, GONTAGT-LON
41720 SPRING, CONTACT 70388 SPRING
80342 SCREW
41733 INSULATOR J/ SE AamEe. Look
76099 WASHER, FLAT
74728 TERMINAL
74952 SCREW
74965 BUSHING, INSULATING
84599 CABLE
(_41732 PLATE, CLAMP _—
'-84595 CONTACT BRAGCKET ASSEMBLY 84597 BRAGKET, SPRING
84593 MODIFICATION KIT FOR CONTROLLING AN EXTERNAL CIRCUIT
,:592518 SSTREW’ PiLoT 104872 CLUTGH LEVER ASSEMBLY
97921 CAM,
OPERATING
74962 SPRING
104871 RETAINER, OIL - FELT
T
98444 GUIDE, TAPE 104539 LEVER, CLUTCH

CHANGE 1

104870 RETAINER, OIL-FELT

1



1095B

FOR AUTOMATIC SWITCHING

102286 POWER CORD—
20" LONG
INCLUDES: () o o
101966 PLUG
(204 4WD)
o 53442 SCREW
10236  BRACKET 2669 WASHER,LOCK
(-] (=] S o
104676 STRIP, TERMINAL
K 3598 NUT
BLOCK J 2191  WASHER,LOCK
153442 SCREW 151693 SCREW
2669 WASHER,LOCK (51346 SCREW
. - _%"—[
76117  TERMINAL BLOCK i ; il i 2191  WASHER,LOCK
ASSEMBLY = 73670 TERMINAL BLOCK
ASSEMBLY
1028 SCREW
3640 WASHER,LOCK 1028  SCREW
3650  WASHER,BRASS 3650 alASHER,BRASS
(51692 SCREW ] 153839 SCREW—5/8" LONG
2191 WASHER,LOCK 72508 SCREW—3/4" LONG
7002 WASHER,FLAT 2191  WASHER,LOCK
FOR GROUNDING
80460 CLAMP,CABLE
151658 SCREW
2191 WASHER,LOC
97628 CLAMP, CABLE 91099 SPACER
poooo0Do0a
le—— 97848 SOCKET, TERMINAL
pooooooi (21 TERMINALS)
[ = W o= I = B s ] s ] e |
98386 CORD (WITH 82474

101965 PLUG —— ¢ ~ TERMINALS

=]

Ce_] S)

97470 POWER CORD ASSEMBLY

(20" LONG)

|97884 CABLE-21 CONDUCTOR
(21" LONG)

97885 CASLE-21 CONDUCTOR
(41" LONG)

- § A

97847 PLUG-2)
TERMINAL

97469 CABLE ASSEMBLY 21" LONG (1865WD)

97716 CABLE ASSEMBLY 41" LONG (1873 8 2044WD)

CHANGE 1



10958

PART OF 104662 CABLE ASSEMBLY.

04671 CABLE
104672 PLUG-12 PRONG INGLUDES:
485( TERMINAL (2)
82474 TERMINA ( )

PART OF {11630 CABLE ASSEMBLY
111636 CABLE

INGLUDES:
104662 CABLE ASSEMBLY 485 TERMINAL (3)
111630 CABLE ASSEMBLY 82474 TERMINAL (4)

95063 PLUG-3 PRONG———+
&

ce]

104663 POWER CORD ASSEMBLY
(APPROX. 24" LONG)
106187 POWER CORD ASSEMBLY
(APPROX. 19" LONG)

= R
82474 TERMINAL

104801 CORD ASSEMBLY
(APPROX. 14" LONG)

/——I08307 GORD

PN 82474 TERMINAL

82474 TERMINAL

108748 WASHER

108305 PLUG-2 PRONG

108729 COVER, RUBBER

108254 CORD ASSEMBLY
(APPROX. 40" LONG)

92291 CAPAGITOR—I/I0O M F

(W.E. GO. 312A) 51692 SCREW 95936 GOIL, CHOKE—.25 Mh
2191 WASHER, LOGCK (W.E.GO.225A)
92171 BRAGKET
\ e Ope——82474 TERMINAL
fjém x =0

153839 SCREW NOT PART OF FILTER

2191 WASHER, LOCK (\Q ASSEMBLY
7002 WASHER, FLAT 3 c
53442 SCREW
71‘;22 Sﬁgﬁme INSULATING 2669 WASHER, LOGK
’ 50083 SGREW 3438 WASHER, FLAT
2191 WASHER, LOGK

92217 FILTER ASSEMBLY 78905 WASHER, INSULATING
(W.E. CO. 808) 95935 BUSHING, INSULATING

A)

104782 TRANSMITTING BRUSH RADIO FILTER ASSEMBLY

CHANGE 1



1095B

95937 GAPAGITOR, FIXED-I/IO0M F.
(W.E.CO. 3628)

95938 CAPAGITOR,FIXED-1/10M F.
(W.E. CO. 363A)

121927 STRAP -

CAP, BRUSH
SCREW
WASHER, FLAT
WASHER, LOCK

99354 CONTAINER TERMINAL

1038 SCREW
2191 WASHER,LOCK
36273 WASHER,FLAT

78028 SCREW
7002 WASHER, FLAT

SCREW
WASHER,FLAT

NUT
WASHER,LOCK

i SCREW

2191 WASHER,LOCK y . N LocK
78905 WASHER, INSULATING : e =& L
95935 BUSHING, INSULATING S | : WASHER, FLAT
3598 NUT cup
95936 COIL,CHOKE

LOCK
7002 WASHER,FLAT BRACKET

104536 STRAP
3599 NUT %:/
3640 WASHER, LOCK

104535 ARMATURE LEVER ASSEMBLY

151630 SCREW
2191 WASHER,LOCK

CLAMP, PLATE
RETAINER, COIL—

76167 SGREW 3 UPPER HOLE
3640 WASHER,LOCK WASHER , FLAT—
LOWER HOLE

104532 ARMATURE
104534 LEVER, ARMATURE

CORE ,MAGNET

MAGNET STRAP ASSEMBLY

235M‘ MAGNET ASSEMBLY\l (WITH 4851 TERMINALS)

(115 OHMS PER GOIL)

SCREW
WASHER,LOCK
HOOK , SPRING
RETAINER, COIL

8 SCREW R
2438 WASHER.FLAT/F

104538 SPRING
SCREW

WASHER,LOCK
WASHER FLAT

104533 STUD.

3598 NUT
2191 WASHER, LOCK

BRAGKET

NIYILTEs
T

84990 SCREW 1
2247 WASHER,FLATf

T

82474 TERMINAL

92216 FILTER ASSEMBLY
(W.E. CO. 80A)

94679 CAPACITOR-V/I0- 1710 MF

110434 SCREW
125011  WASHER ,FLAT
3640 r

WASHER LOCK .

94678 BRACKET,FILTER '——/

106160 FILTER ASSEMBLY

14 CHANGE 1



10958

118453%*PLATE

@®)103182%¥%PANEL, SNAP

82728 PLATE, £ON 2 ‘ T Ty 87636 SGREW
IDENTIFIGATION——> I il 12627 NUT
1 e

82729 PLATE, LZOFF«
IDENTIFICATION

87636 SCREW

) N 95174 COVER, TRANSMITTER
2627 NUT - i (STAINLESS STEEL)
104841 GUIDE, TAPE—————————fi__ ) i (5 UNIT)

80473%XGOVER, TRANSMITTER

)

‘lll () | 84553%*COVER, TRANSMITTER

i (6 UNIT)
22%%9 SSEEWR(IE;/G ONGﬂ
GE 16" L
98869 SPAGER (7/16" LONG)
2191 WASHER, LOCK J @

3589 NUT
® 138874%¥*TRANSMITTER COVER ASSEMBLY
| J =
\ y \ / .

105718 BLOGK

107335 STRIKE, LATGH

87635 SCREW

8330 WASHER, FLAT
2191 WASHER, LOCK |
3885 NUT

51658 SCREW

_ i
AN {76099 WASHER, FLAT
826 GCHANNEL, ( \ 3598 NUT
RUBBER———— N
& P PR ! ~108401 STRIP- LEATHER|

= [:L E e “lvl DA

110699%% TRANSMITTER COVER ASSEMBLY
—®1147I3**TRANSMITTER COVER ASSEMBLY

—

*% FOR FINISH SUFFIX SEE
CHART ON PAGE C.

@ FOR EXPLANATION SEE PAGE 4|

CHANGE 1



10958

88802 SCREW — _

82391 CAPAGITOR-/2-1/2 MF = 82283 MOTOR IOV, 60 CYCLE
76217 BRAGKET, GAPAGITOR MTG: 82714 MOTOR 1OV, 50 GYCLE
2191 WASHER, LOCK 87252 MOTOR IOV, 60 CYCLE
151631 SCREW e i 138809 MOTOR 240V,50 GYGLE]
2986 BUSHING, INSULATING A T : SEE BULLETIN 1147B
125013 STRAP—— — J / FOR GOMPONENT PARTS

3094 INSULATOR e
\3043 ?\ESIE’;OZM(AZ,E’O OHMS) 4 GEAR (SEE CHART BELOW)
PEGULIAR TO 87253,89522 AND ( @O©
95594 MOTOR
ARRANGEMENTS. \ O
S~ 151631 SCREW
[S] 2191 WASHER, LOCK
150040 SCREW 1 © PINION (SEE GHART BELOW)
2191 WASHER, LOCK
e 82474 TERMINAL
76484 FAN, MOTOR
|ll
78430 CLAMP, CABLE ——— STOP LEVER SPRING
(SEE CHART BELOW)
VARIABLE FEATURES OF SYNCHRONOUS MOTOR ARRANGEMENTS
MOTOR w |0 GEARS GEAR MOTOR STOP
ARRANGE— | p | P | MAIN SHAFT |MOTOR PINION SPEED |LEVER TYPE OF MOTOR
MENT w| MPaRTNOJTEETHIPART NOFEETH] oC © (RP.M) |SPRING
86707 (AJ) |60 |368[80165 | 44 801686 9 11132 | 1800 | 55669 | 110V, 60 GYCLE SYN 82283
86708 (AK) |40 |240{80163 | 45 |80164 6 111133 1800 | 55669 | 110V,60 GYCLE SYN. 82283
87118 (AN) |65 |385|84141 | 42 |84142 9 111136 1800 | 55669 | 110V, 60 GYGLE SYN. 82283
87253 (AT) |83 |500(87095 | 36 [77025 0 111138 1800 IOV, 60 CYCLE SYN. 87252
87373 (BB) |52 |317]|87372 | 34 |87371 6 111144 800 | 55669 | IOV, 60 GYCLE SYN. 82283
89522 (BT) |60 |368/80165 | 44 |80166 9 11132 1800 | 55669 | 110V, 60 GYGLE SYN. 82283
91121 (BX) |60|368[91132 [ 53 [91131 3 111146 1500 | 55669 | 110V, 50 CYCLE SYN 82714
91707 (CD) |65 |385/91705 [ 35 [91704 9 111148 iI500 | 55669 | 110V, 50 GYCLE SYN. 82714
92881 (GT) |83 50087095 | 36 |77025 | 10 111138 1800 IOV, 60 CYCLE SYN. 87252
92889 (CS) |64 |388|92887 | 54 |92888 | 14 11152 | 1500 |55669 | 110V,50 CYCLE SYN. 82714
95594 (DD) |40 [240[80163 | 45 |80164 6 (11133 1800 | 55669 110V, 60 CYGLE SYN. 82283
97474 (DJ) |75 |460(91284 | 47 91285 12 113204 1800 55669| 110V, 60 CYCLE SYN. 82283
98552 (DR) (55 [334/98554 | 43 198553 | 8 11144 | 1800 |55669] IIOV,60 CYCLE SYN. 82283 ]
99437 (DU) |50 30099407 | 42 |99406 7 111156 1800 | 55669 110V, 60 CYCLE SYN. 82283
104675 (EZ) | 70 |420]104580 | 30 104579 | 7 | 1irie2 | 1800 110V, 60 GYCLE SYN. 82283
105707 (FZ) |25 |150]105705 | 48 |105706 4 111665 1800 11OV, 60 GYGLE SYN. 82283 |
105915 (GM) |60 |368[87222 | 44 |80166 9 111142 1800 IOV, 60 CYGLE SYN. 82283 |
[11001(GV) |64 |388|86809 | 51 |86810 I 111134 1800 | 55669 110V, 60 CYGLE SYN. 82283
113396 (HJ) |100[600[ 110884 | 36 |110883 | 12 | 113206 | 1800 |55669 | 10V,60 CYCLE SYN. 82283
114337 (HP) |46 |276[114338 | 52 1114339 8 | 114590 1800 55669 | IOV, 60 GYGLE SYN. 82283
[ T1 7411 (HY) |71 |428|77026 | 35 |77025 | 10 13207 1500 55669 | 11I0V.,50 CYGLE SYN. 82714 |
118908 (JS) |66 |396]|1i6766 | 50 |116767 1 106956 1800 | 55669 110V, 60 CYGLE SYN. 82283
21430 (KH) |67 |404[120406 | 26 | 120407 7 120413 1500 55669 IIOV., 50 GYCLE SYN. 82714
(23771 (KT) |60 |368{94098 | 53 |[9113] 13 111150 500 | 55669 1OV, 50 CYCLE SYN. 82714
135053 (LL) |60 |368|136036 | 44 | 80166 9 136842 1800 IOV, 60 GYCLE SYN. 82283
135054(LM) |100|600]| 135035 | 36 110883 12 136843 1800 11OV, 60 GYCLE SYN. 82283
{35170 (LP) |66 |396{135172 | 53 |13517I 14 135173 1500 | 55669 | 110V, 50 CYGLE SYN. 82714
135704(LW) |60 |368]125067 | 53 | 91131 13 136846 1500 IOV, 50 GYCGLE SYN. 82714
135705(LX) |66 |396|135065 | 50 |116767 M 136847 (800 OV, 60 CYCLE SYN, 82283
135708(MA) |75 |460[136525 | 47 | 91285 12 136849 1800 IOV, 60 CYGLE SYN. 82283
135713(ME) |52 317135062 | 34 |8737] 6 136851 1800 1IOV., 60 CYGLE SYN. 82283
136426 (MK) |100[600]136424 | 45 |i36423 18 136456 1500 IOV, 50 GYGLE SYN. 82714
136554 (MM) |87 |525]136952 | 48 | 136552 4 136555 1800 110V, 60 CYCLE SYN. 82283
136605 (MN) |58 |348]136542 | 56 |13654I 13 136540 1500 IOV, 50 GYGLE SYN. 82714
136854 (MP) |67 |404[136856 | 49 114454 | 1| 136855 1800 [IOV., 60 GYGLE SYN. 82283
138860 (MR) |87 |526|136952 | 48 |136552 14 138893 1800 11IOV., 60 CYCLE SYN. 82283
138870 (MS) |67 |404| 107462 | 49 |107463 | 15 136833 1500 IOV, 50 CYCLE SYN. 82714
139109 (MV) |67 |40a|114455| 49 [114454 | 11 114456 1800 | 55669 | 110V, 60 GYCLE SYN. 82283
139196 (MW) |58 [348|136542 | 56 136541 13 136540 1500 240V. 50 CYCLE SYN. 138809
142724 (NH) | 75 |460 142715 49 107463 15 142717 1500 55669 110V,50 CYCLE SYN. 82714
16 CHANGE 1



10958

76217 BRACKET, CAPAGITOR MTG = PAGITOR - 112 - 12
-t | - -

93035 BUSHING, INSULATING 82391 CAPAC /e
2191 WASHER, LOGK e 3043 RESISTOR ( 250 OHMS)
151631 SGREW - S B —— st (W. €. CO. 18 AM)

71155 SGREW Val BN

125013 STRAP {———3094 INSULATOR

95938 GAPAGITOR, FIXED

3620 WASHER, INSULATING WE Co 363m
1297 SGREW - 99355 BRAGKET
7002 WASHER,FLAT @ 82702 SCREW
2191 WASHER,LOCK f 7002 WASHER, FLAT
3598 NUT ! 2191 WASHER, LOCK

74757 BRAGKET, RESISTOR MTG @\ @ 3598 NUT

: 82474 TERMINAL

72566 RESISTOR (100-100 OHMS 99357 CLIP

156740 SCREW
NOT PART OF 91225 2191 WASHER,LOGCK
MOTOR ARRANGEMENT 7002 WASHER,FLAT
99250 FILTER ASSEMBLY 113892 BRACKET )
—(PECULIAR TO 138164 113891 FILTER ASSEMBLY
MOTOR ARRANGEMENT) (PEGULIAR TO 114704
FOR GOMPONENT PARTS SEE PAGE 14 MOTOR ARRANGEMENT)

16992 SGREW FOR COMPONENT PARTS SEE PAGE 7

104 45! WASHER, LOCK 70361 RESISTOR ASSEMBLY]

86853 CONTACT BRACKET ASSEMBLY 151630 SCREW

0 © . 7002 WASHER, FLAT

80352 GOVERNOR ASSEMBLY GEAR (SEE CHART BELOW) WASHER, LOCK

SEE BULLETIN 11478 MOUNTING PARTS
FOR COMPONENT PARTS —_—— GUARD, GOVERNOR
7105 TARGET ( i0- SPOT) 7 SGREW
7109 TARGET ( 15-SPOT) v mS:ES’ FOCK
7111 TARGET (19-SPOT) WASHER: FLAT

7705 TARGET ( 9 -SPOT) MOUNTING PARTS
8425 TARGET ( 7 —SPOT) FOR COMPONENT PARTS SEE PAGE |
72665 TARGET (23-SPOT) PINI RT W
73377 TARGET (6 -SPOT) ON (SEE GHART BELOW)

153839 SCREW

151631 SCREW
2191 WASHER, LOCK & 2191 WASHER,LOGK

151631 SCREW
8330 WASHER, FLAT -7 122293 MOTOR 1I0V, D.C.
2191 WASHER,LOGK /él (SEE BULLETIN 11478
8222 STRIP, WEARING —— R FOR GOMPONENT
e LeveR apsusTive (w7126 chaLe o
7661 LEVER, ADJUSTING 82474 TERMINAL

84047 PLATE, STOP o

VARIABLE FEATURES OF GOVERNED MOTOR ARRANGEMENTS
MOTOR W [0 GEARS GEAR MOTOR | STOP
ARRANGE— | p | P | MAIN SHAFT |[MOTOR PINION SETS SPEED |LEVER TYPE OF MOTOR
MENT M| M[PART NOJTEETH|PART NO.|TEETH (R.PM) |SPRING

86699 (AA) |60 [368[ 77036 | 40 |77034 7 111129 2102 | 55669 [ 110V.,D.C. SHUNT 122293
86701 (AC) |60 |364]|77062 | 39 |7706] £ 111130 1579 1OV, D.C__SHUNT 22293
86703 (AE) |41 [249]80939 | 40 |80938 5 111131 1992 110V, D.C. SHUNT 122293
86705 (AG) |83 (500[77026 | 35 |77025]| 10 113207 1750 JlOV, D.C._SHUNT 122293
87117 (AM) |64 |385[84139 | 49 |84140 9 111139 2100 IOV, DC. SHUNT 122293
87121 (AR) |45 |273]| 77036 | 40 |77034 7 111129 1660 IOV, DC._SHUNT (22293
87127 (AX) |45 (272|77995 | 45 |77994 7 (1140 17652 110V, DG. _SHUNT 122293
91225 (BZ) |60 [365/77036 | 40 | 77034 | 7 111129 2086 | 55669 | 10V, DC. SHUNT 122293
91503 (CA) |65(390|91505 | 54 |91504 | 10 11147 2102 | 55669 IIOV,DG_SHUNT 122293
94718 (CQ) |66 [400/94832 | 42 |94833 | 8 11115 1 2102 110V, DC.__SHUNT 122293
104673 (EX) |70 [420]104658 | 45 |104659 | 9 111161 2102 1IOV., DG SHUNT 122293
105483 (FM) |60 |368| 77036 | 40 | 77034 | 7 111129 2102 IOV,DC_SHUNT 122293
114611 (HR) |75 |460|91282 | 32 |91283 7 113205 2102 | 55669 | IlOV.,DC. SHUNT 122293
114704 (HS) |60 |368(84357 | 40 | 77034 7 TNEY 2102 IOV, DG SHUNT 122293
124418 (KW) |66 |396[123712 | 53 |123711 | 10 123710 2102 55669 ] IOV, DC__SHUNT 122293
124419 (KX) |62 [317[123718 | 53 |i123717 | 8 23716 2102 55669 | IOV DG SHUNT 122293
135702 (LU) |60 [368] 135068 | 40 | 77034 7 136845 2102 HOV., DG SHUNT 122293
135709 (MB) | 75 |460[ (35064 | 32 | 91283 7 136850 2102 IOV, DC._SHUNT 122293
135711 (MD) [100]600]| (35061 | 35 | 77025 10 136844 2102 IOV, DC._SHUNT 122293
135714 (MF) [52[317]135069 | 53 |123717 | 8 136852 2102 lOV., DC. SHUNT 122293

40 240 1371
138164 (GF
8 (GF) 50 |3eg] (036 | 40 | 77034 7 129 5086 IIOV. , D.C. SHUNT 122293
CHANGE 1

17



10958

18

86811 GUARD,GOVERNOR
— ——TRANSMITTER
Isiale a%%aVéR'LOCK DISTRIBUTOR BASE
7602 WASHER FLAT) Lm
151631 SCREW
8330 WASHER, FLAT }f—*——— —
2191 WASHER, LOCK
116992 SCREW },,, o 122295 MOTOR A.C. /25 H.P.
104451  WASHER, LOCK_ 110 V. 50/60 GYCLE SERIES.
- 122297 MOTOR A.C. 1/25 H.P.
NTA
BEB33  COACKET ASSEMBLY COMPONENT PARTS)
(SAME AS 106865 EXCEPT
INCLUDES MOUNTING PARTS) O O
80352 GOVENOR ASSEMBLY O GEAR (SEE CHART BELOW)
(SEE BULLETIN 11478 FOR O
COMPONENT PARTS)
7105 TARGET (I0-SPOT)
7109 TARGET (I5-SPOT) =
71110 TARGET (I19-SPOT) /-_——f PINION (SEE CHART BELOW)
73377 TARGET (6-SPOT) =
7705 TARGET (9-SPOT)
8425 TARGET (7-SPOT)
151631 SCREW
2191 WASHER,LOCK
8222 STRIP, WEARING ——
91617 SHIM (.010" E%W*s?s“ﬂss
84047 PLATE,STOP 7 AND 14.
7661 LEVER, ADJUSTING
VARIABLE FEATURES OF GOVERNED MOTOR ARRANGEMENTS
MOTOR w o GEARS GEAR MOTOR STOP
ARRANGE— | P | P [ MAIN SHAFT MOTOR PINION SPEED LEVER TYPE OF MOTOR
MENT M| M[PART NO|TEETH|PART NO. [TEETH SETS (R.EM) |SPRING
86700 (AB) |60 |368[77036 | 40 [77034 7 F11129 2102 80581 | 110V., AC. GOVERNED 122295
86702 (AD) |60 |364|77062 | 39 [7706] E) 111130 1579 80581 | 110V, AC. GOVERNED 122295
86704 (AF) |4 1]249(80939 | 40 [80938 5 TETER 1992 80581 | 110V, AC. GOVERNED 122295
86706 (AH) |83|500| 77026 | 35 [77025 0 113207 1750 80581 | IOV, AC. GOVERNED 122295
87119 (AP) |65(385]84139 | 49 [84140 3 111135 2100 80581 | 110V, AC. GOVERNED 122295
87120 (AQ) |45 |273| 77036 | 40 |77034 7 111129 1560 80581 | 110V, A C. GOVERNED 122295
87126 (AW) |45]272|77995 | 45 |77994 7 11140 1752 80581 | [0V, A.C. GOVERNED 122295
89593 (BS) |50 |308|89605 | 40 [89604 6 111145 2057 80581 | 110V.,A.C. GOVERNED 122295
104674 (EY) |70 |420[104658 | 45 |104659 9 11116 2102 [IOV.A.C. GOVERNED 122295
105329 (FH) |60 |368| 77036 | 40 |77034 7 111129 2102 1I0V. A C. GOVERNED 122297
105523 (FR) |60 |368| 77036 | 40 [77034 7 111129 210 2 80581 | NOV.,A.C. GOVERNED 122295
05529 (FP) |40 |240[105527 | 35 |105528 4 111163 2102 110V.,A.C. GOVERNED (22295
105708 (FW) |25 [150[105702 | 56 [105703 4 111164 210 2 1i1OV..A.C. GOVERNED 122295
105905 (FS) 160|368|77036 | 40 |77034 7 {11129 2102 80581 | IOV.A.C. GOVERNED 122297
105927 (GL) |60|368|84357 | 40 | 77034 7 Y 2102 110V.,A.C. GOVERNED 122295
107356 (GE) |60 |368|77036 | 40 |77034 7 111129 2102 1IOV.,A C. GOVERNED 122295
111604 (Gw) |70 |420]104658 | 4 5 [104659 9 111161 2102 110V, A.C. GOVERNED 122295
112611 (6Z) |60|368|77036 | 40 | 77034 7 111129 2102 1IOV.,A.C. GOVERNED 122295
114610 (HQ) |70 (460|9i282 | 32 |91283 7 113205 2102 80581 | IOV, A.C. GOVERNED 122295
117771 (JD) |59 [354| 77062 | 39 [7706 9 111130 1536 80581 | 110V.,A.C GOVERNED 122295
119660 (J T) |80 4901104580 | 30 |104579 7 111162 2102 80581 | 1I0V.,A.C. GOVERNED 122295
121085 (KG) |71 |428[121087 | 49 |121086 10 136841 2102 80581 | IIOV.,A.C. GOVERNED 122295
121467 (KL) |65 [390]91505 | 54 [91504 10 11147 2102 80581 | IOV, A.C. GOVERNED 122295
123314 (KP) |66 |396[123712 | 53 [123701 10 123710 2102 80581 | 110V, A.C GOVERNED 122295
124417 (KV) |52(317[123718 | 53 [123717 8 123716 2102 110V.,A.C. GOVERNED 122295
135703 (LV) |60 |368|135068 | 40 |7 7034 7 136845 2102 1I0V.,A.C. GOVERNED 122295
135706 (LY) |66|396[135066 | 53 [123711 10 136848 2102 110V.,A.C. GOVERNED 22295
135707 (LZ) 166396135066 | 53 123711 10 136848 2102 80581 | IOV A.C. GOVERNED 122295
135710 (MC) |75 |460[135064 | 32 |91283 7 136850 2102 80581 | 110V.,A.C. GOVERNED 122295
135712 (LS) |100600[135061 | 35 77025 10 13684 4 2102 80581 | 110V, A.C. GOVERNED 122295
135715 (MG) |52 |317 135069 | 53 [123717 8 136852 2102 80581 | 1IOV..A.C_ GOVERNED 122295
142723 (NG) |70 ]420[142716 | 45 |104659 5 142718 2100 11OV..A.C. GOVERNED 122295

CHANGE 1



CHANGE 1

10958

PAGES 20 THROUGH 22 COVER ADDITIONAL PARTS FOR
14F, 14G, 14M, 14P, 14AT AND 14AW TEST DISTRIBUTORS
AND THE 14B TRANSMITTER DISTRIBUTOR MOUNTING
PLATE. ALL OTHER PARTS ARE SAME AS SHOWN ON THE

PRECEDING PAGES.



20

10958

150040 SCREW 125373
2191 WASHER, LOCK
81731 SPRING 151693
84371 LEVER,CONTACT
72088 SCREW 125882
2191 WASHER, LOGK
84359 BEARING 151685
125820
6807 SCREW 77064
84383 SHAFT
125818
3153 POST, SPRING —{3
! 84367
125855 TERMINAL:
125197 SCREW] 6803
12628 NUT J
77016 BLOGK, TERMINAL (6 UNIT)
3432 TERMINAL 151693
87468 TERMINAL BLOGCK ASSEMBLY 87220
3618
77030
84393 BRACKET—————— §740
3624
125427
34432 WASHER, FLAT
= 151618
2669 WASHER, LOCK =
1208 SCREW IR0
(70497
l124878
CODE DISKS 84373
ORDER BY NUMBERS)
O‘[;e,TAMPED ON DISK |7 /____L__a\ 72565

87406
84384
84385

70497
4814

80757
2669

84373
7415
72565

151346
2191

84379
®126814

70497
124878

84385
84384
84365
34432
2669
1208

DISK, GODE-REAR iRl

SPAGER 84369

STUD JU l l l l 84368

NUT 3 M 76085

WASHER, LOCK | el H ! ol fo 1s 76087

SGREW AEmim

WASHER, LOCK L P 84360

BUSHING o SESiSisls 3438

NUT 2669

WASHER,LOCK——// ~H B 112626

SGREW //E ]

WASHER, LOGK H =] e ] < 3339

= iaBalna

HUg——— ‘/\L7LT_ el 76086

COVER, HUB— _J/ 7 -

NUT / 76084

WASHER, LOGK

STUD / 8438l

SPAGER 80342
, 5 2191

BEARING———— === —— T 7002

WASHER, FLAT_———//_"?

WASHER, LOCK

SCREW

(A FOR EXPLANATION SEE PAGE 41

SGREW, GONTAGT )
SGREW

TERMINAL

SCREW
TIP- BRASS

L
BRIDGE (6 UNIT)
INSULATOR
BRIDGE (6 UNIT)

TERMINAL

SCREW

BRIDGE ASSEMBLY —

INSULATOR

TONGUE, CONTAGT
SCREW
WASHER , BRASS
BUSHING, INSUL ATING

SCREW

NUT
WASHER, LOCK

BUSHING

WASHER, LOCK
NUT

SLEEVE, FRICTION

ARM, CLUTGH
DISK, FRICTION

NUT, FRICGTION

SHAFT

WASHER, FLAT
WASHER, LOCK
NUT

NUT

SPRING, FRIGTION

WASHER, FRIGTION
GEAR— 48T
SGREW

WASHER, LOCK
WASHER, FLAT

CHANGE 1



1095B

72644 BEARING, BALL 77020 COVER, BEARING
3288 WASHER, FLAT 3288 WASHER, FLAT
77020 COVER, BEARING 72644 BEARING, BALL
4814 WASHER, LOCK
4814 WASHER, LOCK 2201 NUT
2201 NUT
84391 SHAFT.
MAIN
84376 PINION-3T
asszsl?;si acz\gigR LooK 151659 SGREW
) 2191 WASHER, LOCK
G120 SEARISSTIEORZI0 QPN ) ISYN 50164  PINION-6T (FOR 240 3 PM )-SYN.
95165 GEAR-47T (FOR 4600 P M )-SYN. 80166 PINION-9T (FOR 368 O P M )-SYN.
84357 GEAR-40T (FOR 240 OR 368 91285 PINION-I2T (FOR 460 OP M )-SYN.
OPM )-GOV 77034 PINION-7T(FOR 240 OR368 O PM )-GOV.
151657 SCREW
84362 GUARD
7415 NUT 84375 PINION-12T
f51346 SCREW
72565 WASHER, LOCK 2191 WASHER, LOCK
74536 SCREW
76755 SCREW
3639 WASHER, LOCK
84373 BUSHING 84378 HUB, GEAR
107393 SWITCH, TOGGLE 84377 GEAR-60T
107492 BRAGKET, SWITGH
153839 SCREW
2191 WASHER, LOCK
80342 SCREW BUSHING
2191 WASHER, LOGK
84366 BASE 72565 WASHER, LOCK
34432 WASHER, FLAT
2669 WASHER, LOCK 7415 NUT
153442 SCREW 78420 COLLAR, SET
84374 SHAFT
CHANGE 1

21



22

87226
3640

7078
2191
3598

71672
62135

®N5937BA

1093
3646
87234

77031
1093
3646

87232

87899

87227

1248
213l

3598
87493

82728
82729
87636
1aeav

10958

SGREW, PILOT
WASHER, LOGK

POST
WASHER, LOCK
NUT

CLAMP, CABLE
SCREW

GUARD

SCREW
WASHER, LOCK/[

=) 87235 PLATE,
/ MOUNTING

A 125003 SCREW
~ 5566 GOLLAR

—A)102067 RAIL-RIGHT

77125 CONTACT
ASSEMBLY

(SEE PAGE 8 FOR

R COMPONENT PARTS)
@ 1093 SCREW
) |_3646 WASHER,LCCK

SPRING TENT—
DETENT e

BRAGKET
SCREW
WASHER, LOCK

m;tf““-——————~()~m2069 RAIL-LEFT

1093 SCREW
6033 WASHER, LOCK

K

COVER-REARY—=

CHANNEL,

RUBBER —
Q: N

5599 NUT

«—1—87257 COVER-FRONT

87898 CHANNEL,
RUBBER
LINK \
I
SGREW ‘ oo
WASHER, 1l — ,
LOCK — = -
NUT
SHIM(O35
AP8 TRANSMITTER DISTRIBUTOR MOUNTING PLATE ASSEMBLY
a— U
© ¢
87213 PLATE, BASE—————+ ) 5905 POST, COVER
LOGATING
PLATE, IDENTIFICATION "ON"
PLATE, IDENTIFICATION "OFF"
SCREW
NUT
© <

44041 SPACER

84759

GUARD, GEAR

MOTOR
88802 SCREW-WHEN
CAPAGITOR ONLY IS
. USED.
71155 SCREW-WHEN
FLAT TYPE RESISTOR IS
— ADDED

T 1

@ FOR EXPLANATION SEE PAGE 4l

N
o ()\\gi\—_—-——————-s4392 BASE
84354 WASHER

CHANGE 1



CHANGE 1

92489

92497

92490

92491

95198

95199

1095B

THE PARTS LISTED BELOW ARE USED ONLY ON
14T, 14U AND 14AY DISTRIBUTORS, ALL OTHER
PARTS ARE SAME AS SHOWN ON PAGES

I THROUGH 18.

DISK ASSEMBLY - WITH 8 SEGMENTS OF EQUAL LENGTH
CABLE, LINE - 1680WD

PINION - HT‘ FOR 341 R.P.M. GIVING A FREQUENCY
GEAR  -58T | CORRESPONDING TO 368 O.P.M.

PINION - 14T] FOR 427 R.P.M. GIVING A FREQUENCY

GEAR - 59T] CORRESPONDING TO 460 O.P.M.

23



24

1095B

PAGES 25 THROUGH 37B COVER
VARIABLE FEATURES FOR THE MODELS

14 AND 20 TRANSMITTER DISTRIBUTORS

CHANGE 1



126814 COVER, HUB

126815 SCREW

90791 WASHER,LOCK

112627 NUT
126813 SPRING

* REVERSIBLE IN POSITION

(@®FOR EXPLANATION SEE PAGE 41

ORIGINAL

10958

(126786

126787

126788

3

DISK (ASSEM.) CODE - ¥ i

INCLUDES 126801 DISK AND
PARTS MARKED

DISK (ASSEM) CODE- ¥ 2
INCLUDES 126802 DISK AND
PARTS MARKED (B

DISK (ASSEM.) CODE - ¥ 3
INCLUDES 126803 DISK AND
PARTS MARKED @&

126789 DISK (ASSEM.) CODE - ¥ 4

INCLUDES 126804 DISK AND
PARTS MARKED (®)

L2 6790 DISK (ASSEM) CODE - ¥ 5

INCLUDES 126805 DISK AND
PARTS MARKED (@

le——126812 TOOL, EXTRACTING

126809 126810 126811
115836 MODIFICATION KIT TO EQUIP A 5 UNIT ED38
WITH INTERCHANGEABLE SEGMENT CODE DISKS
GCODE CODE CODE GODE GODE CODE
DISK DISK DISK DISK DISK DISK
2| #2 #3 =4 25 20
NEW STYLE
ASSEMBLY 126786 126787 126788 126789 126790 87406
NUMBER (BL ANK)
87393 87494 87395 87396 87397 87406
87145 87413 87416 87419 87149
oLD 87409 107490 87417 87420 105173
STYLE 87410 87416 96475 87152 87422
PART 87411 87414 96476 87421 87153
NUMBER 112585 105172 87418 103798 103799
92433 104767 87147 96478 96479
87412 87415 96477 87148 87423
104093 101273 87151 112586 87424

25



10958

151631 SCREW
1028 SCREW 2191 WASHER, LOCD
2438 WASHER, FLAT 7002 WASHER, FLAT

82548 INSULATOR
82547 INSULATOR

41732 PLATE, CLAMP

151733 SCREW
86959 BUSHING, b—
INSULATING

N 82548 INSULATOR

118850 BRACKET
——82555 SPRING,CONTACT
le——82553 SPRING,CONTACT

244M
82557 STIFFENER
CONTAGT SPRING

MAGNET ﬂr e
74986 SCREW ‘
118851 BRAGKET P

55669 SPRING 118869 CABLE
= 118842 CONTACT ASSEMBLY-

106976 RELEASE MAGNET ASSEMBLY

77026 GEAR-35T
110884 GEAR-36T

81814 STIFFENER, CONTAGT
107459 CAM SPRING—)
1N

® 77025 P|N|ON—|0T
110883 PINION-I2T

122747 WASHER, FRIGTION

l@_”@—@IE

110885 ARM +
110887 SCREW
135072 WASHER, LOCK ©)

110885 ARM

SPRING

S S|
S S
g mu_u_\_;.% 110886 ANCHOR, SPRING
84594 BRAGKET
CS SF
(®PECULIAR TO 110896‘,@ ? 16099 WASHER, FLAT
®PECULIAR TO 110895 80342 SCREW

;

2191 WASHER, LOCK

82725 SPRING
110895 MODIFICATION KIT TO EQUIP UNIT WITH 60 CYCLE SYNCHRONOUS MOTOR FOR 100 WPM OPERATION
HO896 MODIFICATION KIT TO EQUIP UNIT WITH GOVERNED MOTOR FOR 100 WPM OPERATION

26 CHANGE 1



113393

151658
7002
2191

113394

SCREW
WASHER, FLAT
WASHER, LOCK

GUIDE, LEVER——

113378 SPRING, CONTAGT
81725 STIFFENER, CONTAGT SPRING —
8449 SPAGER A= o=

[ _Useo on units NOT @IO,_‘ oo v N W

T o | T
oLk

BEHIND THE 97446 J
GONTAGT BRAGKET o-gu@

80342 SCREW
113379 SPRING, CONTACT

111627 PLATE, TAPE GUIDE

10958

@ 107724

B)i38983

107725

114067

108102

11338t

113389
113382

151637
3640
42823

110743

107669 RETAINER, TAPE

139752

11628

TOP VIEW

113390 PIN, GONTACT

@ PART OF 111126
PART OF 136098

113387

TOP PLATE ASSEMBLY —

LEVER, TAPE RELEASE

PAWL, TAPE FEED

PAWL ,TAPE FEED

SCREW, SHOULDER

SCREW

PLATE, TOP
BLOGK, BEARING
NUT

WASHER, LOCK
WASHER, FLAT

SPRING, DETENT
PLATE, GLAMP

WASHER, LOCK
SCREW
SCREW
WASHER, LOGK
WASHER, FLAT
BRACKET
ECCENTRIC
WASHER, LOCK
SCREW

LID, RETAINING

DETENT

113388 SCREW, SHOULDER

111126 MODIFICATION KIT TO PROVIDE TAPE FEED WHEEL RELEASE
136098 MODIFICATION KIT TO PROVIDE TAPE FEED WHEEL RELEASE

CHANGE 1

27



10958

3606 NUT
2191 WASHER,LOCK

105057 PLATE, TAPE GUIDE - ||
151336 SCREW J_ \

98414 ECCENTRIC|
112463 STUD
105056 ADJUSTABLE TAPE GUIDE ASSEMBLY

(NOT PART OF MODIFIGATION KIT) 112464 (E\;(IT'FSSI:’%ZT)

11377 DETENT 1 Pty
(WITH ROLLER) ] P

f 74709 SPRING

104537 HOOK, SPRING

(NOT INCLUDED '
IN SET OF PARTS);j

ISI686 SCREW
46183 WASHER, FLAT
2191 WASHER, LOCK

f J’ 3599 NUT
151686 SGREW | 51686 SCREW
3640 WASHER,LOCK j‘-\.g’\ g\. 46183 WASHF_R,FLAI
L £ "
112462 BLADE,RESTORING——+ = || = | 3640 WASHER,LOG

104537 HOOK , SPRING ‘ [N

112473 LEVER, LATCH
(WITH SPRING POST

112472 EGCENTRIGC
3599 NUT

3640 WASHER, LOGK] REAR

79060 SPACER 1L
7002 WASHER,FLAT]

112471 RESTORING LEVER T TTTTe——

) SPRING

LATCH, TRIP— OFF

ECCENTRIC—REAR
NUT
WASHER,LOCK

ASSEMBLY (
121466 LEVER,RESTORING  — SPRING N
121465 PLATE, ADJUSTING 112467 LEVER,TRIP-OFF
1163 SCREW 112468 LEVER,NON—REPEAT

3640 WASHER,LOCK
46183 WASHER, FLAT

150040 SCREW =
2191 WASHERM
125268 SPRING Lo
112469 BUSHING — /22
55669 SPR|NG—//%/

el = "* 1272

110879 SPRING

139548 BUSHING

85386 BUSHING

112466 SRACKET i SCREW
112474 SHIM (005") Xjr 2191 WASHER,LOCK
- - g7 ’
7 ég (
ICATION 55008 Z Z 151631 SCREW
SPECIFICATIO BYpN; | 2191 WASHER,LOCK
¥ X FOR FINISHED SUFFIX SEE
CHART ON PAGE G j

112465 LEVER ASSEMBLY
12119 MODIFICATION KIT TO PROVIDE TAPE FEED SUPPRESSION

CHANGE 1



10958

74965 BUSHING
151733 SCREW

41732 PLATE, CLAMP

41733 INSULATOR
41733 INSULATOR

178872 TUBING, y

INSULATING ~ , 126954 BRACKET

74728 TERMINAL

153631 NETWORK,SPARK SUPPRESSION \
Z 2

178871 TUBING,INSULATING—=S)_~

41733 INSULATOR
82547 INSULATOR
126953 SPRING, CONTACT
100419 STIFFENER
126960 SPRING, CONTACT
74728 TERMINAL

151637 SCREW

41675 WASHER,
FLAT

-~

126935 PLATE, TOP.

| 72284 POST, SPRING

| 151637 SCREW
} 55669 SPRING 3 z 126931
FLAT PORTION LONGER | ﬁ{ - oy
AT THIS END : -
119651 RING,
RETAINING AN s
3 ‘ ; ’ 9466
135899 SHAFT, RUBOUT PR I °
110435 NUT ; 126933
3640 WASHER, LOCK
135898 BAIL, RUBOUT 12500I
119651 RING, RETAINING 126956

126934 LINK
/ >
31636 SPRING ——="_11965! RING, RETAINING

lad
113077 POST, SPRING —=(; 71647 WASHER, FLAT

2191 WASHER, LOOK—@

7

L~ 8330

3598 NUT
112626 NUT

3639 WASHER, LOCK
76114 SCREW, BUFFER
126952 LEVER

lea177

3606 NUT O L
K -)Hesssa
107660 ROLLER N N
P T i
71659 SCREW, SHOULDER— JI—
126944 LEVER ASSEMBLY &; - 3\
Y)Y A126961
SPEGIFICATION 5718S Jy’
TE: ’\’\h/ (\‘1‘0
THE 113717 MODIFICATION KIT \f‘* (ta

CONSISTS OF PARTS SHOWN

kN N
ABOVE AND ON' PAGE 30. ,Ej %—90342

113717 MODIFICATION KIT TO PROVIDE A RUBOUT DELETING
MECHANISM ( 6 UNIT)

CHANGE 1

126940 GONTACT ASSEMBLY.

PLATE, TRANSMITTER

SCREW, SHOULDER

LEVER, INTERMEDIATE

SCREW, SHOULDER
POST, SPRING
SCREW

WASHER, FLAT

Te——126942 BRACKET,

MOUNTING

122741 WASHER,
FELT

SCREW
126941 CAM

WASHER, FLAT
WASHER, LOCK

SPACER

CAM, OPERATING

SCREW

29



30

76983

76382

41720
116956

119221
41732

41733

1na2ia7

82547

112128
82547
80334
41733
80334
82547
80334
41720
41733
80334

126949

82547

126950
L_ 110435

F—I126943

126951

129222
6345

126330
3646

3438

77128

74614

77128
129213
—

Ll292l4

10958

126936 LID,PLATE

SCREW————"

SPRING,CONTACT—

126937 PLATE,TAPE
GUIDE

PLATE,CONTACT-—-
FOLLOWER,CAM——

goonngooac0an0eD

BUSHING
PLATE,CLAMP,

126926 LEVER |
126927 LEVER 2

INSULATOR

PIVOT:

INSUL ATOR NS T

T

|

RETAINER = T '

INSULATOR gt :
[

TERMINAL———————

e avei)

TERM[NAL_.-C.:ﬁ_.—J——:‘v
INSULATOR——=fFay o)
TERMINAL: : :
PLATECONTACT 1 -
INSULATOR

TERMINAL e

SPRING,CONTACT = T 91683 NUTHEX

INSULATO -/}:0

BRACKET: - \ |

NUT,HEX N /’ P ";‘ X‘ . 105803 SWITCH,TOGGLE
LT === - — | -

CONTROL ASSEMBLY
(PILE-UP SHOWN ABOVE)

126928 LEVER 3
+—126929 LEVER 4
|

126930 LEVER 5

126931 PLATE,TRANSMITTER

91684 NUT,RING

RELAY ASSEMBLY
126944 LEVER ASSEMBLY
SPRING FOR COMPONENT
NUT PARTS SEE PAGE 29
126959 WASHER,FLAT
SCREW 74986 SCREW
WASHER L OCK— 70314 WASHER,FLAT

WASHER FLAT———_ 3598 NUT

WASHER, INSULATING

161347 WASHER, [
FELT [

153839 SCREW é’ 129212 BRACKET

RESISTOR(2600
OHMS) |

0

[

: 126945 ROLLER

1118 SCREW, SHOULDER
2191 WASHERILOCK ' 3606 NUT

_ 3606 NUT |
|
1
1

{/76099 WASHER, FLAT

WASHER, INSULATING

!
|
|

BRACKET Lo

A L i 126890 CABLE

- i

3 [l53442 SCREW T -

2669 WASHER, LOCK

3438 WASHER

RESISTOR ASSEMBLY

NOTE:
THE 113717 MODIFICATION
KIT CONSISTS OF PARTS
SHOWN ABQVE AND PAGE 29

CHANGE 1



10958

151693 SCREW

2191 WASHER, LOGK

7002 WASHER, FLAT
105290 GUIDE, TAPE

90421

SPACER

SPECIFICATION 5406S

106287 TAPE GUIDE ASSEMBLY

R

SPECIFICATION 5437S

107025 COLLAR
77051 POST, SPRING
2716 STRIP, GLAMP
104718 EGGENTRIC
+—99925 SWITCH, DELAY
T
/__' ! X l]-
j 73894 SCREW
. 2 ¢ _/;{:fﬂ@h————————a94s4 CLAMP
32464 NUT-
82049 SCREW
2716 STRIP, CLAMP
3640 WASHER,LOGC
151685 SCREW —+——3190 POST, SPRING
C — 3 C
104718 ECGENTRIC
89481 SHAFT, TAPE STOP

BRACKET

101274 ROD, TAPE STOP

104720 TAPE STOP ASSEMBLY

PLATE, TAPE GUIDE

SCREW
WASHER, FLAT

PLATE, TOP
FINGER, TAPE

LATCH

SGREW
WASHER, FLAT
SHIM (.002")
SPRING, LATCH
PIN

PLATE, LID

/———l28689 GEAR-24T

151688 SCREW
3640 WASHER, LOGK

119649

135628
72069
1293

RING, RETAINING
STRIP, WEARING

SHIM (.002")
SCREW

119651 RING, RETAINING

119649 RING, RETAINING
SHA

FT
WHEEL, RESET

151686 SCREW
3640 WASHER, LOCK 128696
125011 WASHER, FLAT
(51637
Q?son
——128698
151686 SCREW o 128686
3640 WASHER, LOCK
125873
135627 SPRING———————_| e
1516 37
125871 HOLDER, LID 125011
110440 DOWEL————_| 95953
112635
125872 SHAFT 125278
97445 LID,RETA!NING 99230
128835 LID HOLDER ASSEMBLY
TOP VIEW
128687 PIN 128688 BLOCK
128699 ROLL, FEED
125862 BEARING, FEED ROLL
151637 SCREW
111377 DETENT
112624 SGREW, SHOULDER
112632 SPRING
125867 BRAGKET, DETENT

128697 WHEEL, FEED
119649 RING, RETAINING

128693 SPRING

SPECIFICATION 5741S

BOTTOM VIEW

128692 SPRING

e AU Sl
£ “|; » ‘EB
¥
128691

ARM

128700 TORN FEED HOLE TAPE STOP ASSEMBLY

CHANGE 1

119647 RING, RETAINING

128695 GEAR-24T



10958

35042 ARM, BRUSH HOLDER
8i814 STIFFENER, GONTACT SPRING
135031 BEARING
135039 SCREW, PILOT

135032 COVER ,BEARING

3595 NUT

135041 BRACKET
91904 WASHER, FLAT.
3606 NUT ——

88752 WICK, FELT

=

153538 1135038 SCREW

@~—2191 WASHER, LOCK
7002 WASHER,FLAT

135037 BEARING

3606 NUT

135043

L GEAR(SEE CHART

3 (ON NE XT PAGE)

135030 SHAFT,MAIN
135044

=)
3599 NUT—\ g

151688 SCREW
90573 SPRING

90517 SPRING
3595 NUT

135034 DRUM CLUTCH

%

by
Ly
(\r //\

o
/

{2191 WASHERLOCK
{50040 SCREW

~
/150044 SHOE , PRIMARY
=

Vs

\l\
X,
L/f
-

N
——
\_\Z

\

)
\/

(\

150241 SPRING

N S 150043 SHOE, SEGONDARY

[

s

\U/;g 51—15728 SPRING

135039 SCREW, PILOT
46183 WASHER, FLAT
135032 COVER,BEARING
110743  WASHER,LOCK
152893 SCREW

i
A 129290 DISK, ADJUSTING
P

87555\ o~
oy N/ ———150029  WICK, FELT

|

I

|

|

]

|

[}

{ s [V

R R, RELEAS
| = \/}lzszez LEVER, RELEASE
! _

|

|

|

|

i

|

=
(&, "+ 129289 DISK(WITH
SPRING POST)

98142 WASHER

42823 WASHER,FLAT
Gy——t——————110743  WASHER,LOCK

T 1
! %—1—751737 SCREW
125011 WASHER, FLAT }@ O . :
s

135040 BRACKET,SPRING

3640 WASHER, LOCK 8671 SCREW,SHOULDER
151687 SCREW

8670 ROLLER
PECULIAR TO 113772 AND 113773

135033 CAM

SPECIFICATION 5787S

153538 SCREW

THE 113765 THROUGH 113775 AND 136025 THROUGH 136027 MODIFICATION KITS
(SEE PAGE 33) ARE TO PROVIDE AN ALL STEEL INTERNAL EXPANSION CLUTCH

9 CHANGE 1



10958

76058 POST, SPRING ——— ——

49420 SPRING————

136950 LEVER, STOP

1 4
<
w
[C]
N
e}
I
Q
)

|

|

|

1369561 LEVER, LATCH

-151629 NUT

87401 SPRING

136949 CAM, RESET

8330 WASHER, FLAT -

115529 SCREW

NOTE:

FOR PARTS SHOWN BUT NOT LISTED

SEE PAGE 32

CHANGE 1

33A



95937 CAPACITOR, FIXED-1/I00MF

10958

82474 TERMINAL

99354 CONTAINER

2191 WASHER,LOCK

3598 NUT
7002 WASHER, FLAT

95938 CAPACITOR,FIXED-I/10MF

(74059 SCREW

L 2191 WASHER,LOCK

95935 BUSHING,INSULATING
78905 WASHER, INSULATING

78905 WASHER, INSULATING
78028 SCREW J

95936 COIL, CHOKE -.25 MH

103062 BRACKET

(151631 SCREW

L 2191 WASHER,LOCK

103080 SET OF FILTER UNIT PARTS

151657 SCREW

107172 PLATE, INSTRUCTION (OFF - ON) ——

87636 SCREW |

N/

118450%% PANEL , SNAP

T
[
|L9-— 151657 SCREW

MOTOR

112627 NUT J

OFF «—— ON

107293 PLATE, INSTRUCTION

(87636 SCREW

' TRANSMITTER! I
[ AeriB ~> Aoy ]

FRONT PANEL

]ll2627 NUT

1184 49%** pANEL, SIDE

3598 NUT
7002 WASHER, FLAT

2191 WASHER, LOCK
153839 SCREW

107230 RELAY
(WITH 108460 SCREWS)

107209 SHIELD, RELAY

151657 SCREW

2191 WASHER, LOCK)J

3598 NUT \|
7002 WASHER, FLAT

2191 WASHER, LOCK
80342 SCREW

151657 SCREW

**¥FOR FINISH SUFFIX SEE GHART ON

SIDE PANEL & RELAY ASSEMBLY

CHANGE 1

151657 SCREW

107291 PLATE, INSTRUCTION
(SEND - STOP)

87638 SCREW

18451*% COVER, TRANSMITTER

107292 PLATE, INSTRUCTION
(SEND - STOP)

PAGE C.

TRANSMITTER

87638 SCREW

COVERS

33B



10958

151631 SCREW
7002 WASHER,FLAT]FRONT\‘

7002 WASHER, FLAT 107222 LINK

2191 WASHER, LOCK REARJ

3598 NUT 86774 SCREW

90432 WASHER, FLAT
07222 LINK 3602 NUT
1010 SCREW)
3606 NUT ) 107223 EXTENSION
/
107223 EXTENSION \ 151630 SCREW
2191 WASHER, LOCK
151630 SCREW
2191 WASHER, LOCK 107221 LEVEF
®© © OPERATING
107220 LEVER, OPERATING 112677 ROLLER
1041 SCREW
76114 SCREW 3261096| h\lJVC?HER, LOCK
112626 NUT 1103 SCREW
2382 WASHER, LOCK
84579 WASHER, FLAT
5963 SHIM
5 107208 CONTACT
84579 WASHER, FLAT l 08832 QEEE%BLY«——
1103 SCREW ‘ - / 107236 BUSHING
= 41732 PLATE, CLAMPA
84597 BRACKET, SPRING 74728 TERMINAL
R : 41733 INSULATOR
7815 SPRING | 84594 BRACKET
4|720 SPRING,
80342 SCREW 1 CONTAGT |
2191 WASHER, LOCK 107207 SPRING, ‘
76099 WASHER, FLAT CONTAGT ‘
84892 STIFFENER |
80342 SCREW |
2191 WASHER, LOCK | 84705 SPRING, J
CONTAGT
TRANSMITTER OPERATING MECHANISM
o 139754 SGREW
i —
1010 SCREW 4606 NUT
2191 WASHER, LOCK
7002 WASHER, FLAT
107239 SPRING
j07225 LEVER, STOP
(WITH 90238
SPRING POST)
107224 PAWL, LOCK
107231 BRACKET ASSEMBLY
(WITH 107229 STOP POST 107232 SPRING
AND 10104 SPRING POST)

151631 SCREW )

2191 WASHER, LOCK| 107240 PAWL, LOCK
(07228 BRACKET, GONTAGT - ———11l085 SPRING, GONTACT
80402 SCREW \ 111086 SPRING, CONTAGT
80755 BUSHING , INSULATING! 105940 STIFFENER
41732 PLATE, CLAMP BO508 SCREW
105940 STIFFENER 74966 BUSHING,INSULATING
90027 SPRING, CONTAGT — 41732 PLATE, CLAMP
90031 SPRING, CONTAGT- — TI;S; |BNSULATT0R -

11108 RAGKET, CONTAGT
| ATOR _— >
41733 INSULATO 5 102330 SPRING, GONTAGT
— E ‘ —“ '
] __@ @ [(T&—( o) 74727 TERMINAL )
=
TERMINAL e

107237 LINE SHORTING CONTACT ASSEMBLY

33C

111088 LINE SHORTING CONTACT ASSEMBLY

CHANGE 1



82103 BREAK RELAY ASSEMBLY

10958

(WITH 99257 CONTACT
ASSEMBLY)

79012 WASHER, FIBER

NG D 1253 SCREW
3646 WASHER, LOCK
| 79013 WASHER, FLAT
e

82094 BRACKET
15723 SCREW ) @ O
2669 WASHER, LOCK
80508 SCREW 3
76333 BUSHING, INSULATING] 41732 PLATE, CLAMP
74727 TERMINAL 80592 SPRING, CONTACT

82096 SPRING, CONTACT

82097 SPRING, CONTACT
82095 BRACKET

41733 INSULATOR

74962 SPRING
84550 SCREW 80287 POST, SPRING
82093 LEVER, OPERATING

. 82100 BRACKET

82092 LATCH, LEVER \

82099 POST
151637 SCREW
T SSEE Lock 2191 WASHER, LOCK
125011 WASHER,FLAT, > {32'93 wr
82098 NUT

PART OF 82084
[BZIOI TRANSMITTER SNAP PANEL
(BLACK GLOSS)

8094 TRANSMITTER SNAP PANEL
(WALNUT)
PART OF 88095

82084
88095

CHANGE 1

SET OF PARTS FOR BELL-ON-BLANK MECHANISM (BLACK GLOSS)
SET OF PARTS FOR BELL -ON-BLANK MECHANISM (WALNUT)

33D



33E

10958

111459 PLATE, MOUNTING 1nrzoe
31636 SPRING 1
139541 POST, SPRING/ 1o43s
80508 SCREW )
41732 PLATE, CLAMP
76333 BUSHING, INSULATING
82548 INSULATOR (.062")
8726 TERMINAL |\ N T T T —
139542 SPRING, CONTAGT-SHORT -
82548 INSULATOR (.062")
90027 SPRING,CONTACT-LONG
81726 TERMINAL
82548 INSULATOR (.062")
82547 INSULATOR (.094") \
81726 TERMINAL 111705
90027 SPRING, GONTAGT- LONG l
112509 INSULATOR (031") /r'l0435
105940 STIFFENER /| 3840
90031 SPRING, CONTAGT-SHORT T (1697
81726 TERMINAL \ 111767
82548 INSULATOR(.062") \ Une9s
J,—|||699
49420 SPRING ) 111696
92668 POST, SPRING \ fi0a3s
90338 STUD P T iness
111968 GUIDE W \ - 51686
1163 SCREW 3 @) N a1732
3640 WASHER,LOC \ / liooaz
111700 POST ) \ y © /82548
3640 WASHER,LOCK) I = “ \ ! .357532
139972 STRIP, TERMINAL '/ > . | |s2548
111457 STRAP, WIRE ! | [90027
151637 SGREW \ \| 81726
3640 WASHER, LOCK 82548
111703
152893 SCREW - )
3640 WASHER, LOCK —————+&==—~'—/ — AN ,\nrer
125011 WASHER, FLAT ~ NN N _iisie37
111701 BRACKET N — — N — == 3640
152893 SCREW {25011
3640 WASHER, LOCK (11693
12501 | WASHER, FLAT =3
111702 YOKE / 10435
216M COIL, MAGNET | 3640
(100 OHWS PER COIL) 125011
111969 MAGNET BRACKET ASSEMBLY 11694
219l
3606
111455 BREAK-LOCK MECHANISM
(BOTTOM VIEW)
151658 SCREW

124777
151442

CAM, OPERATING LEVER
SGREW
93587 WASHER, FLAT o=
2191 WASHER, LOCK
—_NOT FURNISHED
124745 CAM
MAIN SHAFT

111460 STUD
3606 NUT
7002 WASHER, FLAT

2191 WASHER, LOCK

BOTTOM VIEW
OF 111459 MOUNTING PLATE

SPEGIFICATION 54895
111453 MODIFICATION KIT

— X2 a s—
111457
\77 N
NN 111458
N
¢ ~ 87636
' S 112627
Y AN
\ \\ —
| 1
' |
1] BREAK LOCK PUSH ROD |
! SIDE OF UNIT———————e= |
\ PRESS TO RELEASE !
/ PRESS AND TURN TO DISABL !
/ I
. I
\ A B N S N
" (‘E, ] WD an
\ w ) + \‘ Y N W :

PARTIAL FRONT VIEW
OF SNAP PANEL

TO PROVIDE BREAK-LOCK MECHANISM

(INCLUDES ALL PARTS LISTED ON THIS PAGE)

KNOB
NUT
SPRING

LOCK

SCREW
WASHER, LOCK
WASHER, FLAT

PIN, STOP

ROD, PUSH

NUT
WASHER, LOGK
BUSHING
WASHER, FLAT
SCREW

LEVER, CONTAGCT
PAWL

NUT
SGREW

SCREW

PLATE, CLAMP

BUSHING, INSULATING
INSULATOR (.062")
TERMINAL

SPRING, CONTACT- SHORT
INSULATOR (062")
SPRING, CONTACT-LONG
TERMINAL

INSULATOR (.062")
BRAGKET S

CONTAGCT ASSEMBLY-

SCREW
WASHER, LOGK
WASHER, FLAT

ARMATURE
SPRING

NUT
WASHER, LOCK
WASHER, FLAT

STUD

WASHER, LOGKJ OTHER

NUT SIDE

STRAP, WIRE
PLATE, INSTRUCTION

SCREW
NUT

CHANGE 1



L IONWHD

d€g

Qqsosﬂ CABLE

98832 SCREW

*41733 INSULATOR

%84892 STIFFENER

%41733 INSULATOR 84594 BRACKET

X41720 SPRING,CONTACT-
76099 WASHER, FLAT-

*84705 SPRING,CONTACT

-1

o N L d
80342 SCREWac & -
F\ N,
o
(ﬁnsl ASHER,
LOCK

107208 CONTACT ASSEMBLY
CONSISTS OF PARTS MARKED
WITH AN ASTERISK (%)

¥107207 SPRING,CONTACT

"'ﬂ@w—msse SPRING

84597 BRAGKET, SPRING
SPEGIFICATION 5874S

A

136126 MODIFICATION KIT TO PROVIDE A MODEL 4
TRANSMITTER DISTRIBUTOR WITH AUXILIARY
CONTACTS FOR BLINDING SELECTOR MAGNETS
OF AN ASSOCIATED PRINTER AND/OR REPERFORATOR.

97468 PLATE ,TAPE GUIDE
(1l/16" TAPE EARLY DESIGN
SEE PAGE 40)

111627 PLATE ,TAPE GUIDE
(11716" TAPE)

77033, PLATE,TAPE GUIDE
(11716" TAPE NO PROVISIONS
FOR TAPE-OUT PIN)

105057 PLATE,TAPE GUIDE
(11/16" TAPE ADJUSTABLE
SEE PAGE 28)

116804 PLATE , TAPE GUIDE
(7/8" TAPE) (11/16" TAPE SEE PAGE 31)

@+ 110743 WASHER,LOCK
@ 138932 PLATE,CLAMP

== 82507 SHIM

SPECIFIGATION 58955 NRa==

136100 MODIFICATION KIT TO PERMIT A MODEL 14
TRANSMITTER DISTRIBUTOR TO TRANSMITT EITHER
I1/16" OR 7/8" WIDTH TAPE.

126937 PLATE ,TAPE GUIDE 138934 PLATE,TAPE GUIDE
(7/8" TAPE) (716" OR 7/8" TAPE)

128696 PLATE,TAPE GUIDE

5601



Eomas STOP, FEED L
®

110887 SCREW
135072 WASHE R LOCK

10958B

10885 ARM
r—'.

[4266I SPRING

[ -}
ever —= g
ro:” T T To‘.
gﬂ,*";,,.-.-.-.-.-::fj"‘.-@
;--{-F::.—.::::::,L - --l
Sicn s o5 Al
I.;_Fl ar‘g .ai JHl .JHLJl_’,.O ‘
| [
! |
| | 101715
2 =
g i
2] e
'/"‘\\\ // —‘\\"4——\\
et o T S~
AR ) 1
:: | ;j_:_——?"_r) TTNA 1
e U S 7z
‘l | I\ r l{‘jif-:\’gl‘*?}: I rl
Vo) | L v | I|
A B N |
b Py e AN U I
IR A I
iy \\ M e \ \\ / I'
\\§i::‘l:*'" \ = / //
R A N
W~ — - J\ .A\/l/ik\l 76099
bl ———— == my[80342
’l' 2191
: 1
1
11 —— ‘ ®—82725
frt t Y
IRE N~ —
1! \ 135070
bl
1 “—\\\
I \
. O ) [ ®-110886
T . I —— B\
\” == ===\ Vs
AN L AN
\\\\:__H e e R (g _4//
N ot N_T— 22
GEAR CHART
(WITH ASSOGIATED MOTOR AND PINION)
MODIFIGATION [ ¢ om [wrm TYPE OF MOTOR GEAR PINION MATE
KITS PART NO. [TEETH | (SEE NOTE)
113765 368 | 60 60 GYCLE A.G. SYNG. 135036 | 44 80166 (9T)
113766 368 | 60 | DC SHUNT B A.C. SERIES | 135068 | 40 77034 (7T)
113767 368 | 60 50 GYGCLE AG. SYNG. 135067 | 53 91131 (13T
113768 396 | 66 60 GYGLE AG. SYNG. 135065 | 50 | 116767 (11T
113769 356 | 66 D.C. SHUNT 8 A.G. SERIES 135066 | 53 123711 (o7
1137 70 480 | 75 60 GYGLE A.G, SYNG. 36525 | 47 91285 (12T
13771 460 | 75 D.C. SHUNT 8 AG. SERIES 135064 | 32 91283 (7T
®[ ii3rre 600 | 100 60 CYCLE AG. SYNG. 135035 | 36 10883 (121
® 113773 600 | 100 | D.C. SHUNT B AG. SEREES | 135061 35 77025 (10T
113774 317 | 50 60 GYGLE A.G. SYNG. 135062 | 34 87371 (6T)
113775 317 | 50 D.C. SHUNT 8 A.G. SERIES | 135069 | 53 123717 ( 8T)
136025 428 | 713 60 GYGLE A.C. SYNG. 136580 | 42 136579 (I0T)
1360 26 390 | 65 60 CYCLE AG. SYNG. 136583 | 60 136582 (13T)
136027 428 | 7.3 | D.G.SHUNT & AG. SERIES 136585 | 49 121086 (10T)

® FOR EXPLANATION SEE PAGE 32
NOTE:

THE MOTOR PINION

ORIGINAL

IS FURNISHED.

IS NOT INCLUDED WITH THE MODIFICATION KITS, HOWEVER WHEN
CONVERTING TO 100 W.P.M. OPERATION THE PINION MATE

SPRING ASSEMBLY
INCLUDES:

101714 SPRING
101713 TERMINAL

SCREW
WASHER, LOGK
WASHER, FLAT

SCREW
WASHER, LOCK

SPRING

BRACKET

ANCHOR, SPRING

33



34

Set
Numbzar

82378
83844
87390

97451

98137

101389

Part
Numbzr

10958

MODIFICATION KITS AND VARIABLE FEATURES

(Parts are illustrated on the pages indicated)

Description

Modification Kit for D.C. Governed Spark Protection

Modification Kit for A.C. Governed Spark Protection

Modification Kit for Universal Release Magnet

Modification Kit to provide tape stop mechanism

1177
2191
97447
97448
97449
97467
*97468
101393
101715
110743
125011
151657

Screw

Washer, Lock

Pin, Contact

Guide, Contact Pin

Cable

Contact Assembly, Tape-Out
Plate, Tape Guide

Lid Assembly, Tape Retaining
Spring Assembly

Washer, Lock

Washer, Flat

Screw

*Used in place of the 111627 tape guide plate.

Modification Kit to covert an XD230** to an XD209**
(Formerly XD53 to XD71 transmitter - distributor)

1177
2191
7002

#41382

96258R
97447
97448
97467
98069

101393

110743

125011

151631

Screw

Washer, Lock

Washer, Flat

Spring

Wire, Connector (3" Red)
Pin, Contact

Guide, Contact Pin

Contact Assembly, Tape-Out
Guide, Tape

Lid Assembly, Tape Retaining
Washer, Lock

Washer, Flat

Screw

#Used in place of the 81731 Spring shown on Page 9
at bottom right hand corner of page.

Modification Kit to equip an XD to handle fully perforated,

chadless, or spliced chadless tape.

2191

3649
101439
101441
101715
111627
111631

Washer, Lock

Washer, Flat

Stop, Feed Lever

Cam, Operating

Spring Assembly

Plate, Tape Guide

Lid Assembly, Tape Retaining

Page

Quantity  Number

NN — — —— — =N NN NN — — — = = — NN

—_——— O = = — —

7
7

4

10
10
10
10
10
10
10
10
10
10
10
10

10

10

9
Not Illustrated
Not Illustrated

10

10

10

9

10

10

10

10

10

10
10
10
10
10
10
10

Specification

Number
5033S

5058S
5104s

5230S

52308

5230S

CHANGE 1



10958

MODIFICATION KITS (Continued )

Set Part Page Specification
Number  Number Description Quantity Number Number
101481 Modification Kit to provide tape-out mechanism 52308

1177 Screw 2 10
2191 Washer, Lock 2 10
80342 Screw 2 10
97447 Pin, Contact 1 10
97448 Guide, Contact Pin 1 10
97449 Cable 1 10
97467 Contact Assembly, Tape ~QOut 1 10
110743 Washer, Lock 2 10
125011 Washer, Flat 2 10
104517 Modification Kit to convert a 14A** to a 14AA** transmitter— 53918
distributor.
2191 Washer, Lock 1 1
2191 Washer, Lock 1 10
2191 Washer, Lock 10 12
3598 Nut 2 12
3649 Washer, Flat 1 10
7002 Washer, Flat 1 1
8308 Clamp, Cable 1 1
72508 Screw 4 12
73670 Block Assembly, Terminal 1 12
74962 Spring 1 11
74986 Screw 1 1
76117 Block Assembly, Terminal 1 12
80460 Clamp, Cable 2 12
81258 Screw 3 3
85483 Plate 1 1
98414 Eccentric 2 28
101393 Lid Assembly, Tape Retaining 1 10
101439 Stop, Feed Lever 1 6&10
101715 Spring Assembly 5 10
102970 Plate, Base 1 1
104579 Pinion (7T) 1 16
104580 Gear (307) 1 16
104457 Guard, Gear 1 189
104662 Cable Assembly 1 13
104663 Cord Assembly, Power 1 13
104669 Magnet Assembly 1 14
104676 Strip, Terminal Block 1 12
104677 Disk Assembly, Retaining 1 3
104678 Disk Assembly 1 3
104782 Filter Unit 1 13
104801 Cord Assembly 3 13
104841 Guide, Tape 1 15
104872 Clutch Lever Assembly 1 11
105057 Plate, Tape Guide 1 28
105071 Shaft Assembly, Main 1 2
118453+ Plate 1 15
120450 Plate, Code (Bell) 1 1
151346 Screw 2 28
151346 Screw 2 12
151693 Screw 2 12

CHANGE 1



Set
Number

104518

106922

110895

110896

111126
112119
113717

113751

113765
Through
113775

10958

MODIFICATION KITS (Continued)

Part
Number Description

Modification Kit to convert the 14D** (AC governed) or 14C** (DC)

to the 14AB** or 14AD** transmitter—distributor.

104658 Gear (45T)
104659 Pinion (9T)

NOTE: All other parts included in this modification kit are
the same as the 104517 listed on page 35, except

for the gear and pinion change.

Modification Kit to provide end-of-tape stop pin mechanism

1177 Screw
2191 Washer, Lock
97447 Pin, Contact
97448 Guide, Contact Pin
97467 Contact Assembly, Tape~Out
97468 Plate, Tape Guide (used in place of 111627)
101393 Lid Assembly, Tape Refaining
108254 Cord Assembly
110743 Washer, Lock
111688 Wire, Connector (18" Orange)
111689 Wire, Connector (14" Red )
125011 Washer, Flat
151631 Screw

Modification Kit to equip unit with 60 cycle synchronous
motor for 100 WPM operation

Modification Kit to equip unit with governed motor
for 100 WPM operation

Modification Kit to provide tape feed wheel release
Modification Kit to provide tape feed suppression
Modification Kit to provide a rubout deleting mechanism

Modification Kit to provide end-of-tape stop

177 Screw
2191 Washer, Lock
96258R Wire, Connector (3" Red)
97447 Pin, Contact
97448 Guide, Contact Pin
97467 Contact Assembly, Tape-Out
110743 Washer, Lock
125011 Washer, Flat
151631 Screw

Modification Kit to provide an all steel clutch

MI\J—‘-‘N—'—‘—‘—'—‘—‘NI\J

NN~ —— — NN

Page Specification

Quantity Number

18
18

10

10

10

10

10

10

10

13

10
Not Hlustrated
Not Illustrated

10

10

26

26

27
28

29 & 30

10
10
Not Illustrated
10
10
10
10
10
10

32& 33

Number

5391S

52308

54815

54815

55265
55005
5718S

52308

5787S

CHANGE 1



37A

Set
Number

136147

Part
Number

(Continued)

8670
8671
42661
42823
46183
75646
76058
76099
77042
80342
81814
82725
85483
87401
88752
101439
101715
104657
104669
110743
110885
110886
110887
115529
129289
129290
129292
135030
135031
135032
135033
135034
135037
135038
135039
135042
135070
135072
136949
136950
136951
142662
142663
150029
150040
150043
150044
150241
151629
151728
151737
152893
153533
155098

10958

MODIFICATION KITS (Continued)

Description

Rolier

Screw, Shoulder
Spring

Washer, Flat
Washer, Flat
Screw, Drive
Post, Spring
Washer, Flat
Disk Assembly
Screw

Stiffener

Spring

Spacer

Spring

Wick, Felt
Stop, Feed Lever
Spring Assembly
Guard, Gear
Magnet Assembly
Washer, Lock
Arm

Anchor, Spring
Screw

Screw

Disk

Disk, Adjusting
Lever, Release
Shaft, Main
Bearing

Cover, Bearing
Cam

Drum, Clutch
Bearing

Screw

Screw

Arm, Brush Holder
Bracket
Washer, Lock
Cam, Reset
Lever, Stop
Lever, Latch
Pinion (11T)
Gear (36T)
Wick, Felt
Screw

Shoe, Secondary
Shoe, Primary
Spring

Nut

Spring

Screw

Screw

Screw

Plate, Patent

Quantity

1
1
1
2
2
2
1
1
1
2
2
i
1
1
]
1
5
1
1
4
1
1
2
1
1
1
1
1
1
2
1
1
1
4
2
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
2
2
2
1

Page
Number

32
32
33
32
32
Not Illustrated

33A
33

3
33
32
33

1
33A
32
33
33

33

33A

33A

33A
Noft Ilustrated
Not Ilustrated

32

32

32

32

32

Not 1llustrated

CHANGE 1



Set
Number

136149

136153

136154

CHANGE 1

Part
Number

Modification

1095B

MODIFICATION KITS (Continued)

Description

Kit to equip a Model 14 transmitter-

distributor with tape withhold feature.

3438
3646
70466
77128
80153
97452
97453
97460
112622
125330
142712

Modification Kit to convert units equipped with a 60 cycle
synchronous motor and an all-metal clutch from 460 OPM

to 600 OPM.

2191
42661
76099
80342
81814
82725

101439
101715
110883
110885
110886
110887
135035
135042
135070
135072

Washer, Flat
Washer, Lock
Spring

Washer, Insulating
Resistor

Lever, Feed
Pawl, Feed
Magnet Assemb'!y, Tape Stop
Screw, Shoulder
Screw

Cable Assembly

Washer, Lock
Spring

Washer, Flat
Screw

Stiffener

Spring

Stop, Feed Lever
Spring Assembly
Pinion (12T)

Arm

Anchor, Spring
Screw

Gear (367)

Arm, Brush Holder
Bracket

Washer, Lock

Modification Kit to provide positive stop action for a
Model 14 transmitter—distributor equipped with an all

metal clutch.

8330
49420
74691
76058
85483
96204BK
97401

104657
104669
115529
136949
136950
136951

151629

Washer, Flat
Spring

Resistor

Post, Spring
Spacer

Strap (2" Black)
Spring

Guard, Gear
Magnet Assembtly
Screw

Cam, Reset

Lever, Stop
Lever, Latch
Nut

Page Specification

Quantity  Number

N = = — NN — == = NN — — N

— ot ottt otk ol et et ot

1
1
N
1
1
11
11
1
5
1
Not Illustrated

33A
33A
1
33A
1
Not llustrated
33A
1
14

33A
33A

33A
33A
33A

Number

59208

57875

57875

378



Set
Number

113776

115835

128700
136025
Through
136027
136098

136100

136126

136147

CHANGE 1

Part
Number

10958

MODIFICATION KITS (Continued)

Description

Modification Kit to provide tape-out contact feature

1177
97447
97448
97449

110743
116804
116805
125011
135682

Screw

Pin, Contact

Guide, Contact Pin

Cable

Washer, Lock

Plate, Tape Guide

Lid, Retaining

Washer, Flat

Contact Assemb'y, Tape-Out

Modification Kit to equip a 5 unit ED38 with
interchangeable segment code disks

Torn Feed Hole Tape Stop Assembly

Modification Kit to provide an all steel clutch

Modification Kit to provide tape feed wheel release

Modification Kit to permit a Model 14 transmitter-
distributor to transmit either 11/16" or 7/8" width tape.

82507
110743
138932
138933
138934
139791

Shim

Washer, Lock
Plate, Screw
Guide, Tape
Plate, Tape Guide

Screw, Shoulder

Modification Kit to equip a Model 14 transmitter-
distributor with auxiliary contacts for blinding selector
magnets of an associated printer and/or reperforator.

219
70388
76099
80342
84597

107208
150971

Washer, Lock
Spring

Washer, Flat
Screw

Bracket

Contact Assembly
Cable

Modification Kit to provide character-by-character basis
operation on a Model 14 or Model 20 transmitter-distributor.

2191
3595
3606
7002
8330

Washer, Lock
Nut
Nut
Washer, Flat
Washer, Flat

(Continued on next page)

Quantity

— N ot N) ot = N

—_———— NN

— - R) - N

- A= NN

Page
Number

10
10
10
10
10

10
10

25

31

32 & 33

27

33F

33F
33F
33F
33F
33F
33F

33F

33F
33F
33F
33F
33F
33F
33F

32& 33
32
32
32
33A

Spacification
Number

52308

57158

57418

57875

55265

58948

58745s

5787S

37



38

10958

MODIFICATION KITS (Continued)

Set Part Page Specification
Number  Number Description Number Number
142546  Modification Kit to provide character-by-character 57875

basis operation on a Model 14 or 20 transmitter=distributor
142547 Pinion (10T) Not llustrated
142548 Gear (287) Not Ilustrated

NOTE: All other parts included in this modification kit same
as 136147 listed on page 37 and 37A, except gear and
pinion change.

NOTES OF EXPLANATION
PAGE 1

(A) The 113812 terminal block assembly and the 142708 slip connector assembly are special connections for the
XD247** (F.A.A. only). The 113812 terminal block assembly mounts on the transmitter=distributor and the
142708 slip connector assembly is secured to the transmitter—distributor base in place of the standard 77125
contact assembly (illustrated on page 8).

(B) The 97443 base plate has guide rails for sliding into the cabinet whereas 77068 standard base plate has no
provision for rails.

The 77068 base plate is the standard plate without provisions for rubber feet.

The 101830 base plate has provisions for rubber feet but are not included with base plate and must be
ordered separately.

The 102970 base plate includes three rubber feet for mounting on top of the table.

(C) The 104657 gear guard is used when the 104661 main shaft assembly and 104669 magnet assembly is used.
The gear guard is designed to allow free movement of the 104872 clutch lever assembly. The 84759 gear
guard is used with the other applications.

(D) The 108215 capacitor and 74691 resistor are connected in series fo the rest position on the code disk and to
the special magnet assembly used on XD95, Bell 14AB(M), receiving distributor.

PAGE 2

(C) The 101441 cam replaces 77074 cam. On orders for the 77074 cam, the following parts (Shown on page 10)
will be fumished:

1 -101441 Cam 1 - 2191 Lock Washer
1 - 101439 Feed Lever Stop 1 - 3649 Flat Washer

For automatic switching the 101441 cam and 93587 flat washer which is part of the 87255 main shaft
assembly are replaced by a 97211 cam and a 36273 flat washer (See pages 11 and 12).

(D) The 77078 main shaft assembly is the standard shaft assembly.

CHANGE 1



PAG

(A)

10958

NOTES OF EXPLANATION (Continued)

The 87255 main shaft assembly is the same as the 77078 main shaft assembly except the shaft is slotted from
the hub to the upper end of shaft.

The 105071 main shaft assembly is the same as the 77078 main shaft assembly except the lower flange on
the hub is designed to allow ample clearance for the 104872 clutch lever assembly to engage the
armature plate.

The 106119 main shaft assembly is the same as the 77078 main shaft assembly except, below the hub on the
shaft o contact cam has been added (Part of XD88, Bell 14AG and 14AH only).

E4

The 77047 old style brush holder arm is no longer furnished. On sales orders for 77047, the following
parts will be furnished:

1 - 86815 Brush Holder Arm
1 - 86816 Eccentric Stop
1 - 86819 Spacing Collar

The 86815 brush holder arm is 1/8" shorter than the 77047 brush holder arm, measured from the center of
the clamping slot to the bottom of the sleeve.

The 77141 old style eccentric stop and the 81814 brush stiffener may be ordered for maintenance, but are
not to be used with the 85815 new brush holder arm.

(B) Parts marked (B) are used with the new style universal release magnet assembly only as shown. The old

()

PAG

A

PAG

style magnet assembly (which is also used for 220V D.C. operation) does not use the 84114 yoke, 8896
shims, 1248 screws nor 86951 resistor; and in place of the 84115 armature, 198M magnet and 151631 screws,
the old style magnet assembly uses 77090 armature, 153M magnet and 125127 screws for 220V D.C.
operation, with the 86195 resistor (Shown on page 7). Parts not marked are used on both old and new

style magnet assemblies.

The 123597 tape stop assembly and the 77079 tape stop assembly are the same except, 123597 includes a
102520 slotted rod whereas 77079 includes a 101274 rod.

The 80581 spring is used when units are equipped with the 86960 stop arm contact assembly (Shown on
page 7)

ES

The 1303 screws are used with the old style six-unit contact screw bridge assembly which uses the 77064

bridge in both upper and lower positions. The mounting holes in the upper and lower bridge thus being
in line necessitate the use of the shorter screw, 1303,

On the contact screw bridge assembly using the 84367 bridge in the lower position, the longer screws,

151693, are used because the mounting holes in the 84367 bridge are in such a position as to stagger the
mounting holes of the upper and lower bridge, thus allowing the use of longer screws.

Eé6

(B) In order to provide clearance between the heads of the adjacent mounting screws for the tape feed roll

CHANGE 1

bearing and the tape lever guide, the 151659 screw (6-40 x 1/2") with a head .062" high replaces the
125155 screw (6-40 x 1/2") with head .125" high.

39



10958

NOTES OF EXPLANATION (Continued)

PAGE 8

(A) The numbers listed below have been replaced as follows:

* 77031  (Formerly 102072 Bracket-Left) Dark Brown Wrinkle
*¥102067 (Formerly 77066 Rail-Right) Black Gloss

*102067  (Formerly 102068 Rail-Right) Dark Brown Wrinkle
*102069  (Formerly 77127 Rail-Left ) Black Gloss

*102069  (Formerly 102070 Rail-Left ) Dark Brown Wrinkle

115932AD (Formerly 102066 Transmitter Dist. Mounting Plate) Dark Brown Wrinkle
115932BA  (Formerly 77598 Transmitter Dist. Mounting Plate) Black Gloss
115933AD (Formerly 102065 Mounting Plate) Dark Brown Wrinkle

115933BA (Formerly 77597 Mounting Plate) Black Gloss

115937AD (Formerly 102162 Slip Connector Guard) Dark Brown Wrinkle

115937BA (Formerly 77625 Slip Connector Guard) Black Gloss

120448CA (Formerly 34136 Tape Stop Switch Assembly) Walnut

120449CA (Formerly 84135 Swith Cover) Walnut

*Are no longer painted parts.

In order to permit reliable grounding between the transmitter —distributor and its mounting plate, the
102067 rail-right and 102069 rail~left (unpainted) replace the 77066, 102068, 77127 and 102070
rails (painted).

New and old style rails are interchangeable. However, when painted rails are used, it may be necessary
to provide a wire connection through an unused slip connection to ground the unit to the base.

PAGE ¢

(A) On transmitter distributors equipped with end-of-tape stop mechanism which were operated with spliced
chadless tape, failures were encountered when the unit was equipped with the $7445 retaining lid
(Figure 1) and the 97468 tape guide plate (Figure 2) shown at bottom of page. To remedy this condition,
the 111628 (Figure 3) retaining lid was designed so that the portion of the lid which holds the tape in the
guide plate was widened to fully cover the tape and the tape pin clearance hole was decreased in size to
reduce the possibility of the tape catching in the hold.

The 111627 tape guide (Figure 4) was designed so that a portion of the shoulder was removed to give
clearance for the 111628 retaining lid and the diameter of the hole for the tape contact pin was increased
to give clearance for adjustment. The top edge of the slot in the plate for the five sensing pins were
beveled to eliminate the passibility of tape catching on the edges of the slot.

All new standard equipment will have the 111628 retaining lid and 111627 tape guide plate.

INTERCHANGEABILITY  The 97445 retaining lid and 97468 tape guide plate can be used together
But it 1s not recommended when spliced chadless tape is used. The 111628 retaining lid and 111627 tape
guide plate can be used together for regular, chadless or spliced chadless tape. The 97445 retaining
lid and 111627 tape guide plate can be used together but it is not recommended when spliced chadless
tape is used. The 111628 retaining lid and 97468 tape guide plate can not be used together.

n O O U O
10180 o D

. " Op+1.078' tle -.128" AND
Eanding F°* uil D .709" "1 E-359“ D C.5. .168"

‘ N BEVELED~} DIA.
—) .. [—
.059 ’078“ .
|| J UL |
FIGURE 1 FIGURE 2 FIGURE 3 FIGURE 4

CHANGE 1



PAGE 15

10958

NOTES OF EXPLANATION (Continued)

The 80473**, 84553** and 114713** transmitter covers and 103182** panel shown on page 15
replace former numbers as follows:

80473AA
80473AD
80473BA
80473CA
84553BA
84553CA
103182AA
103182AD
103182BA
103182CA
114713AA
114713AD
114713BA
114713CA
118453CA
PAGE 20

(Formerly 93012) Black Wrinkle
(Formerly 101827) Dark Brown Wrinkle
(Formerly  5555) Black Gloss
(Formerly 80730) Walnut

(Formerly 77147) Black Gloss
(Formerly 84552) Walnut

(Formerly 95957) Black Wrinkle
(Formerly 101829) Dark Brown Wrinkle
(Formerly 103184 and 77086) Black Gloss
(Formerly 103183 and 80732) Walnut
(Formerly 91224) Black Wrinkle
(Formerly 101828) Dark Brown Wrinkle
(Formerly 77091) Black Gloss
(Formerly 80731) Walnut

(Formerly 104660) Walnut

(A) New style test message distributor code disks having interchangeable segments for the station code letters,
now replace all old style one piece code disks. When an old style disk is ordered by the part number
stampzd on the disk a new style disk with the proper segment installed will be furnished. A complete set
of code disks with the interchangeable segment feature for conversion in the field can be ordered as a set
of parts. New and old style parts are interchangeable.

When ordering code disk #5 to replace an old style one piece code disk, it is necessary to use a redesigned
code disk hub cover with a cut out portion as illustrated at top of page 25.

PAGE 22

(A) In order to permit reliable grounding between the transmitter~distributor and the transmitterdistributor
mounting plate, the 102067 rail-right and 102069 rail-left (unpainted) replace the 77066 and 77127

rails (painted).

New and old style rails are interchangeable. However, when painted rails are used, it may be
necessary to provide a wire connection through an unused slip connection to ground the unit to base.

PAGE 25

(B) When ordering code disk #5 to replace an old style one piece code disk, it is necessary to use a redesigned
code disk hub cover with a cut out portion as illustrated at top of page 25.

CHANGE 1

41



42

Part
Number

153M
190M
198M
216M
235M
244M
1010

1028

1038
1041

1086
1093

1103

1118
1163

1164
1166
1177
1208
1248
1253
1264
1266
1272
1293
1297
1303

2034
2191

2201

2247
2254
2259
2382

2438

Description and
Page Number

Magnet (130 ohms) 39
Magnet (1020 ohms) 11
Magnet (72 ohms) 4,3¢
Magnet ( 100 ohms) 33E
Magnet ( 115 ohms) 14
Magnet ( 925 ohms) 26
Screw (6-40 Shoulder)
1A,33C

Screw (4-40 x 1/4 Fil)
4,7,11,12,14,26

Screw (6-40 x 9/32 Fil) 14
Screw (6-40 Shoulder)
6,33C

Screw (4-40 x 3/8 Set) 9
Screw (8-32 x 7/16 Fil)
8,22

Screw (3/16-40 Shoulder)
6,8,33C

Screw (5-40 Shoulder) 30
Screw (4-40 x 3/16 Fil)
9,28,33E

Screw (2-56 x 3/16 Fil)6
Screw (4-36 x 1/4 Flat) 3
Screw (6-40 x 11/32 Fil)
10,34,35,36,37

Screw (10-32 x 5/8 Fil)
20

Screw (6-40 x 1/2 Flat)
4,11,22,39

Screw (8-32 x 1/4 Rd)
33D

Screw (10-32 x 1/2 Flat)1
Screw (6-32 x 7/16 Rd) 14
Screw (6-40 x 11/16 Fil)
28

Screw (4-40 x 1/8 Fil)
9,31

Screw (4-40 x 2-7/16 Fil)
7,17

Screw (6-40 x 13/32 Fil)5, 3%

Washer, Flat 27
Washer, Lock 1,1A,1B,
2,4,5,6,7,8,10,11,12,
13,14,15,16,17,18,20,
21,22,26,27,28,29,30,
31,32,33,338,33C, 33D,
33g,33F,34,35,36,37,
37A,378 , 33

Nut (5/16-32 Hex) 18,
2,21

Washer, Flat 14
Washer, Brass 7
Washer, Brass 7
Washer, Lock 33C
Washer, Flat 3,4,7,11,
14,26

10558

NUMERICAL INDEX

Part

Number

2669

2716
2846
2629
2986
3043

3094
3153
3190
3288
3339
3432
3438

3595
3598

3599
3606

3618
3620
3624
3639
3640

3646

3649
3650
4293
4707
4708
4814
4851
4871
5475
5555
5556
5566
5599
5740
5905
5953
6033
6035

6345
6803

Description and
Page Number

Washer, Lock, 1A,4,5,
6,7,12,13,20,21,30,
33D

Strip, Clamp 31

Washer, Flat 1

Bushing, Insulating 7
Bushing, Insulating 7,16
Resistor (250 ohms) 7,16,
17

Insulator 7,16,17

Post, Spring 20

Post, Spring 31

Washer, Flat 1B,2,21
Nut (9/16-32 Hex) 20
Terminal 5,20

Washer, Flat 1,6,7,13,
20,30,37B

Nut (1/4-32 Hex) 32,37
Nut (6-40 Hex) 1,7,8,
10,11,12,14,15,17,22,
28,29,30,338,33C,33D,
35,37A

Nut (4-40 Hex) 9,14,27,
28,32

Nut (6-40 Hex) 1B,5,28,
29,30,32,33C, 33E,37
Insulctor 9,20

Washer, Insulating 7,17
Washer, Brass 9,20
Washer, Lock 6,21,29
Washer, Lock 1B,3,4,7,
9,11,12,14,22,27,28,
29,31,32,33D,33E
Washer, Lock 1,7,8,22,
30,33D,37B ,38
Washer, Flat 6,10,34,35
Washer, Brass 8,12
Insulator 8

Washer, Flat 5

Spring 5

Washer, Lock 1B,2,20,2]
Terminal 13,14

Screw (10-24 x 4 Rd) 7
Nut (3/16-40 Hex) 8
Cover, Transmitter 41
Plate, Top ¢

Collar 22

Nut (8-32 Hex) 8,22
Screw (2-56 x 1/4 Fil)9,20
Post, Cover Locating 22
Shim (.010") 33C
Washer, Lock 22

Screw (1/4-20 x 5/8
Hex) 1

Nut (6-32 Hex) 30
Terminal 5,20

Part
Number

5807
6990

7001
7002

7067
7078
7096
7105
7109
7111
7398
7399
7415
7615
7655
7661
7705
7826
8222
8308
8330

8425
8449
8491
8669
8670
8671

8896

9520
31636
32464
34432
35503
36273
41382
41675
41720

41732

41733

426561
42823

44041
45024

Description and
Page Number

Screw (6-40 x 3/14

Set) 20

Screw (1/4-32 Pilot)
4,11

Washer, Flat 1,2,17
Washer, Flat 1,1A, 1B,
4,6,7,8,9,12,13,14,
17,18,20,26,27,28,31,
32,33B,33C,33E, 34,35,
37

Collar 8

Post 22

Bushing, Insulating 8
Target 16,17,18

Target 17,18

Target 17,18

Plate 8

Stiffener 8

Nut (1/2-32 Hex) 20,21
Spring 33C, 33E

Spring 11

Lever, Adjusting 17,18
Target 17,18

Channel, Rubber 15
Strip, Wearing 17,18
Clamp, Cable 1,8,35
Washer, Flat 4,14,15,
17,18,29,33A,37,378B
Target 17,18

Spacer 27

Strip, Wearing 9

Screw (6-40 Shouldcr) 8
Roller 6,32,37A

Screw (6-40 Shoulder)
32,37A

Shim (.004%) 4,39
Block Assembly 5

Spring 29, 33E

Nut (5-40 Hex) 4,31
Washer, Flat 20,21
Foot, Rubber 1

Washer, Flat 14,38
Spring 34

Washer, Flat 7,29
Spring, Contact 11,30,
33C, 33F

Plate, Clamp 4,7,8,10,
11,26,29,30,33C, 33D,
33E, 33F

Insulator 4,8,10,11,29,
30,33C, 33D, 33F

Spring 26,33,37A,378B
Washer, Flot 1B,5,27,
32,37A

Spacer 22

Spring 28

CHANGE 1



Part
Number

46183

49420
50083

55669

58221
62135

70314
70361
70388
70466
70497
70707
70722
70724
70823
70873
70887
71155

71647
71659
71672
71853
72069
72074
72088

72137
72139
72183
72184
72185
72194
72284
72508

72565
72566
72579
72626
72644
72665
72973
73180
73377
73670
73894
74536
74569
74614

74691

74709

CHANGE 1

Description and
Page Number

Washer, Flat 1B,28,32,
37A

Spring 33A,33E, 378
Screw (6-32 x 1-1/8 Fil)
13

Spring 4,16,17,26,28,
29

Screw (6-32 x 1/4 Fil) 5
Screw (6-32 x 5/8 Rd)
8,22

Washer, Flat 30

Resistor Assembly 7,17
Spring 11,33F, 37,378
Spring 11

Nut (5/16-32 Hex) 20
Bracket, Mounting 7
Resistor (500 ohms) 7
Insulator 7

Screw (6=32 x 1 Flat) 7
Cap, Brush 14

Nut (10-24 Hex) 7
Screw (6-32 x 1-1/4
Flat)7,17,22

Washer, Flat 29

Screw (6-40 Shoulder) 29
Clamp, Cable 8,22
Resistor (300 ohms) 7
Shim (.002") 9,31

Brace 5

Screw (6-40 x 1-1/16
Hex) 20

Shim (.002") 9

Plate, Screw 9

Bridge - Short 5

Bridge - Long 5

Bridge Assembly 5

Dowel 1A

Post, Spring 29

Screw (6~40 x 3/4 Hex)
8,12,14,35

Washer, Lock 20,21
Resistor (100-100 ohms) 7,17
‘Washer, Flat 1B, 2
Bushing, Insulating 4
Bearing, Ball 1B,2,21
Target 17

Plate, Lid 9

Switch, Toggle 1

Target 17,18

Block Assembly 12,35
Screw (6-40 x 1/8 Set) 31
Screw (6-40 x 5/32 Fil) 21
Block, Terminal 5
Resistor (2600 ohms) 30
Resistor (1600 ohms) 1,
7,378 ,38

Spring 28

10958

NUMERICAL INDEX(Continued)

Part

Number

74717

74727
74728

74757

74838
74952
74962
74965

74966
74986

75646
75750
76058

76084
76085
76086
76087
76099

76114

76117
76167

76217
76246

76277
76284
76333

76382
76465
76484
76755

76983

77001
77003
77004
77007
77010
77011
77012
77013
77014
77015
77C16
77017

Description and
Page Number

Screw (4-40 x 23/32

Fil) 13

Terminal 4,33C, 33D
Terminal 7,8,11,29,
33C, 33F

Bracket, Resistor
Mounting 7,17

Cap, Bearing 4

Screw (4-40 x 5/8 Fil) 11
Spring 11,33D, 35
Bushing, Insulating 11,
13,29

Bushing, Insulating 33C
Screw (6-40 x 13/32 Hex)
1,4,26,30

Screw, Drive 37A
Washer, Insulating 7
Post, Spring 33A,37A,
378

Washer, Friction 20
Disk, Friction 20
Spring, Friction 2,20
Nut (9/16=32 Friction) 20
Washer, Flat 11,15,26,
30, 33,33C, 33F, 37,374,
378

Screw (10-32 Special) 6,
29,33C

Block Assembly 12,35
Screw (4-40 x 3/16 Hex)
14

Bracket 7,16,17
Bushing, Insulating 4,8,
10

Stop, Eccentric 8

Strap, Terminal 5
Bushing, Insulating 33D,
33E

Spring, Contact 30
Bushing, Insulating 8
Fan, Motor 16

Screw (10-32 x 13/16
Hex) 21

Screw (4-40 x 1-1/4
Fily 30

Arm, Stop 4

Ring, Collector 1A,3
Bracket 6

Lever - #0 9

Lever, Feed 5

Bearing, Lever 6

Nut (9/16-32Friction) 2
Guide, Lever 6

Bail 9

Shaft, Lever 6

Block, Terminal 5,20
Plate, Transmitter 6

Part
Number

77018
77020
77021
77022
77024
77025

77026

77027
77028
77030
77031

77033
77034
77035
77036
77040
77042
77043
77046
77047
77048
77049
77050
77051

77053
77054
77056
77057
77058
77060
77061

77062
77063
77064
77065
77066
77068
77069
77070
77072
77073
77074
77075
77078
77079
77080
77082
77086
77089
77090
77091
77115
77116
77121

Description and
Page Number

Disk, Friction 2
Cover, Bearing 2,21
Bracket 4

Bracket 6

Plate, Clamp 4

Pinion - 10T 16,17,18,
26,33

Gear - 35T 16,17,18,
26

Ring, Segment 3
Bracket, Brush Holder 1
Tongue, Contact 9,20
Bracket - Left and Right
8,22,40

Plate, Tape Guide 33F
Pinion - 7T 17,18,21,33
Bracket 4

Gear - 40T 17,18
Spring, Contact 4,8
Disk Assembly 3,37A
Disk 3

Strip, Mounting 8
Arm, Brush Holder 39
Bushing, Insulating 4
Lever, Operating 6
Arm 9

Post, Spring 4,31

Shaft 4

Post, Spring 4

Strip, Mounting 5
Holder, Brush 4

Hub, Cam 18,2

Collar 4

Pinion - 9T 17,18
Gear - 39T 17,18
Post, Stop 4

Bridge 5,20 ,39

Ring, Segment 3
Rail-Right 40, 41

Plate, Base 1,38

Disk 3

Disk Assembly 3

Disk 3

Ring, Collector 3

Cam 38

Insulator 1

Shaft Assembly 2,38, 39
Stop Assembly, Tape 4,39
Strip Assembly 5
Bracket 4

Panel, Snap 41

Lever Assembly 6
Armature 39

Cover Transmitter 41
Block Assembly 5
Bridge Assembly 5
Plate, Top 9



44

Part
Number

77123
77124

77125
77126
77127
77128

77129
77130
77135
77136
77138
77140
77141

77142
77143
77144
77145
77146
77147
77310
77597
77598

77625
77808
77920

77994
77995
78011
78028

78205
78206
78420
78430
78596
78905

79012
79013
79060
80153
80163
80164
80165
80166
80255
80287
80334
80342

Description and
Page Number

Spring, Connection -
Upper 8

Spring, Connection -
Lower 8

Contact Assembly 8,22 ,38
Cable 1,17

Rail-Left 40,41
Washer, Insulating 1,7,
30,378

Terminal 5

Guard, Wheel 1
Cable, Control 1
Cable, Line 1

Shaft, Main 2

Nut (9/16 x 32 Hex) 2
Stop, Eccentric 39
Bail 9

Bail Assembly 9

Bail Assembly 9

Strip, Wearing 9
Strip, Wearing ¢
Cover, Transmitter 41
Plate. Name 1

Plate, Mounting 40
Plate Assembly,
Mounting 40

Guard 40

Resistor (250 ohms) 7
Screw (6-40 x 1-15/16
Fil) 15

Pinion - 7T 17,18
Gear - 45T 17,18
Capacitor = TMF 7
Screw (6-40 x 15/16
Hex) 14,33B

Resistor (300 ohms) 7
Resistor Assembly 7
Collar, Set 21

Clamp, Cable 16
Washer, Spring 8
Washer, Insulating 13,
14,338

Washer, Fiber 33D
Washer, Flat 33D
Spacer 28

Resistor (1410 ohms) 1,378
Gear - 447 16

Pinion - 6T 16,21
Gear - 44T 16

Pinion - 9T 16,21,33
Screw (4-40 x 21/64Fil) 9
Post, Spring 33D
Terminal 30

Screw (6-40 x 23/64
Hex) 2,10,11,20,21,
26,27,29,33,338,33C,
33F,35,37,37A,378

10958

NUMERICAL INDEX (Continued)

Part
Number

80352
30402

80460
80467
80473**
30508

80581

80592
80730
80731

80732
80755
80757

80938
80939
80957
81258

31564
81725
81726
81731
81778
81814
81822
81823

81824
81825
02049

82084
82092
82093
82094
82095
82096
82097
82098
82099
82100
82101

82103
82155
82249
82283

82378
82391

82474

Description and
Page Number

Governor Assembly
17,18

Screw (4-40 x 15/32
Fil) 33C

Clamp, Cable 12,35
Screw (6-40 x 3/8 Fil) 4
Cover, Transmitter 15,41
Screw (4-40 x 25/32
Fil) 33C,33D,33E
Spring, Clutch Lever
4,7,18 ,3°

Spring, Contact 33D
Cover, Transmitter 41
Cover Assembly,
Transmitter 41

Panel, Snap 41

Bushing, Insulating 33C
Screw (10-32 x 1/2 Fil)
20

Pinion = 5T 17,18

Gear - 40T 17,18
Screw (4-40 x 1/4 Hex) 4
Screw (6-40 x 5/8 Flat)
3,35

Screw (6-40 Special) 10
Stiffener 27

Terminal 4,10, 33E
Spring 4,5,9,20,34
Screw (4-40 x 3/16 Fil) 8
Stiffener 26,32,37A,378, 37
Coil, Retard 7

Screw (4-40 x 1-3/32 Fil)
7

Nut (4-40 Hex) 7
Capacitor = 1/100 MF 7
Screw (4-40 x 1-1/16
Rd) 31

Set of Parts 33D

Latch, Lever 33D

Lever, Operating 33D
Bracket 33D

Bracket 33D

Spring, Contact 33D
Spring, Contact 33D
Nut (10-32 Hex) 33D
Post 33D

Bracket 33D

Pane! 33D

Relay Assembly 33D
Cable, Motor Switch 1
Washer, Flat 1A,3
Motor, 1/40 HP, AC
Syn. 16

Modification Kit 7,34
Capacitor 1/2-1/2
MF) 7,16,17

Terminal 5,13,14,16,17,338

Part
Number

82489
82507
82547

82548
32553
82555
82557
82626
82468
82678
82701
82702

82714

82725
82728

82729

82999
83408
83844
83885
83974
83975
84047
84054

84055

84056
84057
84114
84115
84131

84132
84133
84134
84135
84136
84139
84140
84141

84142
84347
84348
84349
84352
84353
84354
84357
84359
84360
84362
84365

Description and
Page Number

Disk Assembly 23
Shim (.015") 33F,37
Insulator 7,26,29,30,
33E

Insulator 7,26, 33E
Spring, Contact 26
Spring, Contact 26
Stiffener 26

Resistor (20 ohms) 7
Core, Magnet 14
Retainer, Coil 14
Stop Assembly 14
Screw (6-40 x 9/32
Flat) 14,17

Motor, AC
Synchronous 16
Spring 26,33,37A,378
Plate, Identification
15,22

Plate, ldentification
15,22

Spring 28

Screw (4-40 x 3/16 Rd.) 1
Modification Kit 7,34
Nut (6-32 Hex) 15
Filter Assembly 7
Bracket 7

Plate, Stop 17,18
Spring, Connection -
Lower 8

Spring, Connection -
Upper 8

Stiffener 8

Terminal 8

Yoke 4,39

Armature 4, 3°
Plate, Mounting 8
Arm, Operating 8
Rod, Tape Stop 8
Bracket, Contact 8
Cover, Switch 40
Switch, Assembly 40
Gear - 40T 17,18
Pinion - 9T 17,18
Gear - 42T 15
Pinion - 9T 16

Disk Assembly 3

Disk 3

Ring, Segment 3
Strap, Terminal 5
Strap, Terminal 5
Washer, Flat 22
Gear - 40T 17,18,21
Bearing 20

Shaft 20

Guard 21

Bearing 20

CHAMGE 1



Part
Number

84366
84367
84368
84369
84371
84373
84374
84375
84375
84377
84378
94379
84381
84383
84384
84385
84391
84392
84393
84550
84552
84553%*
84579
84593
84594
84595

84597
84598

84599
84705

84759
84892
84990
85386
85483
86194
86195
86699
86700
86701
86702
86703
86704

86705

CHANGE 1

Description and
Page Number

Base 21

Bridge 5,20, 39

Arm, Clutch 20

Sleeve, Friction 20
Lever, Contact 20
Bushing 20,21

Shaft 21

Pinion - 12T 21

Pinion - 3T 21

Gear - 60T 21

Hub, Gear 21

Hub 20

Gear - 48T 20

Shaft 20

Spacer 20

Stud 20

Shaft, Main 21

Base 22

Bracket 20

Screw (6-40 Shoulder) 33D
Cover, Transmitter 41
Cover, Transmitter 15,41
Washer, Flat 6,33C
Modification Kit 11
Bracket 11,26,33C, 33F
Bracket Assembly, Contact
11

Bracket, Spring 11,33C,
33F, 37

Spring, Contact - Long
11

Cable 11

Spring, Contact 33C,
33F

Guard, Gear 1,9,22 ,3%
Stiffener 10,33C, 33F
Screw (6-40 x 1/4

Flat) 1,14

Bushing 28

Spacer 1,35,37A,37B
Screw (8-40 x 4 Fil) 7
Resistor (1500 ohms) 7,39
Motor Arrangement "AA"
17

Motor Arrangement "AB"
18

Motor Arrangement "AC"
17

Motor Arrangement "AD"
18

Motor Arrangement "AE"
17

Motor Arrangement "AF"
18

Motor Arrangement "AG"
17

10958

NUMERICAL INDEX (Continued)

Part
Number

86706
86707
86708

86774
86809

86810
86811
86815
86816
86819
86853

86951

85953
86955
86958
86959
86960
87095
87117

87118
87119

87120
87121

87126
87127

87145
87147
87148
87149
87151

87152
87153
87213
87220
87221

87222
87226
87227
87234
87235
87241

87242
87252
87253
87255

Description and
Page Number

Motor Arrangement "AH"
18

Motor Arrangement "AJ"
16

Motor Arrangement "AK"
16

Screw (6-40 Shoulder) 33C
Gear - 51T 16

Pinion 11T 16

Guard, Governor 1,17,18
Arm, Brush Holder 4,39
Stop, Eccentric 4,39
Collar, Spacing 4,39
Bracket Assembly,
Contact 17,18

Resistor (175-350 ohms)
4,7,39

Bracket, Contact 7
Spring, Contact 7
Spring, Contact 7
Bushing, Insulating 7,26
Contact Assembly 7,39
Gear - 36T 16

Motor Arrangement "AM"
17

Motor Arrangement "AN"16
Motor Arrangement "AP*
18

Motor Arrangement "AQ"
18

Motor Arrangement "AR"
17

Motor Arrangement "AW"
18

Motor Arrangement "AX"
17

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Plate, Base 22

Bridge Assembly 20

Gear - 45T 21

Gear - 447 16,21

Screw (4-40 Pilot)22
Link 22

Spring, Detent 22

Plate, Mounting 22
Shaft, Main 2

Cam, Contact 2

Motor, AC Synchronous 16

Motor Arrangement "AT'16
Shaft Assembly 2,38,39

Part
Number

87257
87371
87372
87373
873%0
87393
87395
87396
87397
87401
87406
87409
87410
87411
87412
87413
87414
87415
87416
87417
87418
87419
87420
87421
87422
87423
87424
87468
87469
87493
87494
87635

87636
87638

87683
87898
87899
88094
88095
88752
88802

89481
89482
89484
89485
89522
89593
89604
89605
89925
89969
20027

Description and
Page Number

Cover - Front 22
Pinion - 6T 16,33
Gear - 34T 16

Motor Arrangement"BB" 16

Modification Kit 4,34

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Spring 33A,37A

Disk, Code 20,25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Block Assembly 20

Cable 1

Shim (.035") 22

Disk, Code 25

Screw (6-32 x 1/2 Flat)
15

Screw (2-56 x 3/16 Rd)

1,15,22,338B,33E

Screw (2~56 x 3/32 Rd)

338

Cable 1

Channel, Rubber 22

Channel, Rubber 22

Panel 33

Set of Parts 33D

Wick, Felt 1B,32,37A

Screw (6-32 x 1-1/16

Flat) 7,16,22

Shaft, Tape Stop 4,31

Collar 4

Clamp, Tape Stop 4, 31

Moedification Kit 4

Motor Arrangement "BT" 16

Motor Arrangement "BS" 18

Pinion - 6T 18

Gear - 40T 18

Terminal 7

Washer, Fiber 7

Spring, Contact 33C, 33E

45



Part
Number

90031

90338
90421
90432
90517
90573
90791
91099
91121

9131
91132
91224

91225

91226
91227
91282
91283
91284
91285
91502
91503

91504
91505
91617
91683

91684

91704
91705
91707

91739
91904
92171
92216
92217
92226
92291
92433
92490
92491
92527
92668
92881

92887
92888
92889

93009

Description and
Page Number

Spring, Contact 33C,
33E

Stud 33E

Spacer 31

Washer, Flat 33C

Spring 32

Spring 32

Washer, Lock 25

Spacer 12

Motor Arrangement "BX"
16

Pinion - 13T 16,33
Gear -~ 53T 16

Cover Assembly,
Transmitter 41

Motor Arrangement "BZ"
17

Cable, Control 1

Cable, Line 1

Gear - 32T 17,18
Pinion -7T7 17,18,33
Gear - 47T 16

Pinion - 12T 16,21,33
Cable 1

Motor Arrangement "CA™
17

Pinion - 10T 17,18
Gear - 54T 17,18

Shim (.010") 17,18

Nut (15/32-32 Hex)
1,1A,30

Nut (15/32-32 Ring)
1,1A,30

Pinion - 9T 16

Gear - 35T 16

Motor Arrangement "CD"
16

Strip, Insulating 5
Washer, Flat 4,32
Bracket 6,13

Filter Assembly 14
Filter Assembly 6,13
Filter Assembly 6,7
Capacitor = 1/10 Mf 13
Disk, Code 25

Pinion - 11T 23

Gear - 58T 23

Washer, Lock 8

Post, Spring 33E

Motor Arrangement "CT"
16

Gear - 54T 16

Pinion -~ 14T 16

Motor Arrangement "CS"
16

Brush 4

10958

NUMERICAL INDEX (Continued)

Part
Number

93012
93035
93075
93587
93985
94098
94669
94678
94679

94718

94832
94833
95063
95165
95174
95198
95199
95594

95935

95936
95937

95938

95953
95954
95957
96204
96258R
96475
96476
96477
96478

- 96479

96883
97211
97401
97443
97444
97445

97446
97447

97448

97449
97451
97452
97453
97454
97457

Description and
Page Number

Cover, Transmitter 41
Bushing, Insulating 7,17
Nut (15/32-32 Ring) 1
Washer, Flat 18,2,33E,38
Washer, Lock 7
Gear - 53T 16
Screw (4-40 Shoulder) 29
Bracket, Filter 14
Capacitor (1/10-1/10 Mf)
14
Motor Arrangement "CQ"
17
Gear - 42T 17

Pinion = 8T 17

Plug - 3 Prong 13
Gear - 47T 21
Cover, Transmitter 15
Pinion - 14T 23
Gear - 59T 23
Motor Arrangement “DD"
16

Bushing, Insulating 13,
14,33B
Coil, Choke 13,14,338
Capacitor = 1/100 Mf
14,338
Capacitor = 1/10 Mf
14,17,33B
Shim (.002") 10,31
Plate, Screw 10

Panel, Snap 41

Strap 378
Wire, Connector 34,36
Disk, Code 25
Disk, Code 25
Disk, Code 25
Disk, Code 25
Disk, Code 25
Terminal 5
Cam 38
Spring 378

Plate, Base 1,38
Rail, Guide 1

Lid, Retaining 9,10,31,
40

Bracket, Contact 10,27
Pin, Contact 10,34,35,
36,37
Guide, Contact Pin
10,34,35,36,37
Cable 10,34,35,37
Modification Kit 34
Lever, Feed 11,37B
Pawl, Feed 11,378
Bracket, Magnet 11
Armature 11

Part
Number

97458
97459
97460
97467

97468

97469
97470
97474

97628
97716
97720
97721
97847
97848

97884
97885
97921
97922
98069
98137
98142
98337
98386
98414
98444
98552

98553
98554
98832

98869
99230
99250
99257
99354
99355
99354
99357
99406
99407
99437

99925
100419
100421
101104
101273
101274
101389
101393

Description and
Page Number

Bracket, Backstop 11
Plate, Blocking 11
Magnet Assembly 11,37B
Contact Assembly
10,34,35,36

Plate, Tape Guide
33F,34,36,40

Cable Assembly 12
Cord Assembly 12
Motor Arrangement "DJ"
16

Clamp, Cable 12

Cable Assembly 12
Spring, Contact 10
Spring, Contact 10

Plug - 21 Terminals 12
Socket, Terminal -

21 Terminals 12

Cable 12

Cable 12

Cam, Operating 11
Plate, Stop 10,27
Guide, Tape 9,34
Modification Kit 34
Spacer 32

Spacer 15

Cord 12

Eccentric 28,35

Guide, Tape 11

Motor Arrangement "DR"
16

Pinion - 8T 16

Gear - 43T 16

Screw (4-40 x 11/16 Fil)
33C, 33F

Spacer 15

Plate, Lid 9,10,31
Filter Assembly 14,17
Contact Assembly 33D
Container 14,338
Bracket 14,17

Bracket 14

Clip 14,17

Pinion - 7T 16

Gear - 42T 16

Motor Arrangement "DU"
16

Switch, Delay 31
Stiffener 29

Bushing, Insulating 33E
Post, Spring 33C

Disk, Code 25

Rod, Tape Stop 4,31,39
Modification Kit 10,34
Lid Assembly 10,34,
35,36

CHANGE |



Part
Number

101439
101441
101456

101481
101533
101713
101714
101715

101827
101828

101829
101830
101965
101966
101967
102065
102066
102067
102068
102069
102070
102072
102162
102170
102286
102316
102330
102480

102520
102970
103062
103080
1103083
103182**
103183
103184
103352
103798
103799
104093
104451
104517
104518
104527
104528
104529
104530
104532
104533
104534

CHANGE 1

Description and
Page Number

Stop, Feed Lever 6,10,
33,34,35,37A,378,38
Cam, Operating 2,10,
34,38

Screw (6-32 x 9/32 Rd)
5

Modification Kit 35
Holder Assembly, Brush 4
Terminal 5,10,33
Spring 10,33

Spring Assembly 10, 33,
34,35,37A,37B
Cover, Transmitter 41
Cover Assembly,
Transmitter 41

Panel, Snap 41

Plate, Base 1,38

Plug 12

Plug 12

Rail - Right 8,22
Plate, Mounting 40
Plate, Mounting 40
Rail - Right 40, 41

Rail - Right 40

Rail - Left 8,22,40, 41
Rail - Left 40

Bracket - Left 40
Guard 40

Armature 4

Power Cord 1,12
Bracket 12

Spring, Contact 33C
Screw (6-40 x 11/16
Fil) 11

Rod, Slotter 4,39
Plate, Base 1,35,38
Bracket 33B

Filter 33B

Cable 1

Panel, Snap 15,41
Panel, Snap 41

Panel, Snap 41

Cable 1

Disk, Code 25

Disk, Code 25

Disk, Code 25
Washer, Lock 17,18
Modification Kit 35,36
Modification Kit 3,36
Disk 3

Disk, Retaining 3
Handle 3

Scale, Range 3
Armature 14

Stud 14

Lever, Armature 14

1095B

NUMERICAL INDEX (Continued)

Part

Number

104535
104536
104537
104538
104539
104540

104576
104577
104579
104580
104657

104658
104659
104550
104661
104662
104663
104669

104671
104672
104673

104674
104675
104676
104677

104678
104718
104719
104720
104767
104782
104801
104837
104841
104870
104871
104872

105056

105057
105066
105068
105069
105070
105071
105150
105172

Description and
Page Number

Lever Assembly 14
Strap 14

Hook, Spring 14,28
Spring 14

Lever, Clutch 11
Bracket, Magnet
Mounting 14

Ring, Collector 3

Ring, Segment 3

Pinion - 7T 16,18,35
Gear - 30T 18,35
Guard, Gear 1,35,37A,
378,38

Gear - 45T 17,18,36
Pinion - 9T 17,18,36
Plate, Cover 41

Main Shaft Assembly 38
Cable Assembly 13,35
Cord Assembly 13,35
Magnet Assembly 14,35,
37A,37B,38

Cable 13

Plug - 12 Prong 13
Motor Arrangement “EX"
17

Motor Arrangement "EY™"
18

Motor Arrangement "EZ"
16

Strip, Terminal Block
12,35

Disk Assembly,
Retaining 3,35

Disk Assembly 3,35
Eccentric 31

Bracket 31

Stop Assembly, Tape 31
Disk, Code 25

Filter Assembly 13,35
Cord Assembly 13,35
Clamp, Plate 14
Guide, Tape 15,35
Retainer, Qil - Felt 11
Retainer, Oil - Felt 11
Lever Assembly, Clutch
11,35,38,39

Guide Assembly, Tape
11,28

Guide, Tape 28,33F, 35
Shaft, Main 2

Disk, Friction 2

Cover, Bearing 2

Nut, Friction 2

Shaft Assembly 2,35, 39
Hub, Cam 2

Disk, Code 25

Part
Number

105173
105220
105287

105290
105329

105483
105523

105527
105528
105529

105635
105702
105703
105705
105706
105707

105708

105718
105803
105863
105905

105915
105927

105940
106020
106115
106117
106119
106121
106124
106160
106187
106194
106308
106922
106956
106976

107025
107172
107206
107207
107208

107209

D escription and
Page Number

Disk. Code 25

Bushing, Insulating 9
Guide Assembly,

Tape 31

Guide, Tape 31

Motor Arrangement "FH"
18

Motor Arrangement "FM"
17

Motor Arrangement "FR"

16,18
Gear - 35T 18
Pinion - 4T 18

Motor Arrangement "FP"
18

Switch, Toggle 1

Gear - 56T 18

Pinion - 4T 18

Gear - 48T 16

Pinion - 4T 16

Motor Arrangement "FZ"
16

Motor Arrangement "FW"
18

Block 15

Switch, Toggle 1A,30
Cable 1A

Motor Arrangement "FS'
18

Motor Arrangement "GM"
16

Motor Arrangement "GL"
18

Stiffener 33C, 33E

Filter Assembly 6

Cam, Contact 2

Shaft, Main 2

Shaft Assembly 2,39
Disk 3

Handle 3

Filter Assembly 14

Cord Assembly 13

Cable 1

Resistor (700 ohms) 7
Modification Kit 36
Gear Set 16

Stop Magnet Assembly
26

Collar 31

Plate, Instruction 33B
Plate, Adapter 1A
Spring, Contact 33C,
33F

Contact Assembly 33C,
33F,37

Shield, Relay 338

47



48

Part
Number

107217
107218
107219
107220
107221
107222
107223
107224
107225
107226
107228
107229
107230
107231
107232
107235
107236

107237
107238
107239
107240
107241
107291
107292
107293
107335
107356

107393
107459
107462
107463
107490
107492
107660
107669
107724

107725
108102

108215
108254
108305
108307
108460

108580
108729
108748
110388
110434

110435

Description and
Page Number

Ring, Segment TA
Disk TA

Disk Assembly TA
Lever. Operating 33C
Lever. Operating 33C
Link 33C

Extension 33C

Pawl, Lock 33C
Lever, Stop 33C
Lever, Switch 1A
Bracket, Contact 33C
Post, Stop 33C

Relay 33B

Bracket Assembly 33C
Spring 33C

Bracket, Switch TA
Bushing, Insulating
33C, 33F

Contact Assembly 33C
Strip, Pivot 1A
Spring 33C

Pawl, Lock 33C
Bracket - Right 6
Plate, Instruction 33B
Plate, Instruction 33B
Plate, Instruction 338
Strike, Latch 15
Motor Arrangement "GE"
18

Switch, Toggle 1,1A,21
Cam 26

Gear = 49T 16

Pinion - 15T 16
Disk, Cover 25
Bracket 21

Roller 29

Retainer, Tape 27
Pawl, Tape Feed 27

Screw (4-40 Shoulder) 27
Screw (4-40 x1/4 Flat)
27

Capacitor - 1/4 Mf 1,38
Cord Assembly 13,36
Plug - 2 Prong 13

Cord 13

Screw (6-32 x 13/32
Pan) 33B

Gear - 30T 16

Cover, Rubber 13
Washer, Retaining 13
Screw (4-40 x 7/16

Fil) 3

Screw (4-40 x 3/16

Fil) 14,27

Nut (4-40 Hex)

29,30, 33E

10958

NUMERICAL INDEX (Continued)

Part
Number

110440
110699**
110743

110879
110883

110884
110885
110886

110887

110895
110896
111001

111085
111086
111087
111088
111126
111129
111130
111131

111132
111133
111134
111135
111136
111138
111139
111140
14

111142
111144
111145
111146
111147
111148
111150
111151

111152
111156
111161

111162
111163
111164
111165
111377
111453
111455

111457
111458

Description and
Page Number

Dowel 9,10, 31

Cover Assembly 15
Washer, Lock 1B,9,10,
27,32,33F,34,35,36,
37,37A

Spring 28

Pinion - 12T 16,26,33,
378

Gear - 36T 16,26

Arm 26,33,37A,378
Anchor, Spring 6,26,
33,37A,378

Screw (1/4-32 x 11/32
Rd) 26,33,37A,378
Modification Kit 26,36
Modification Kit 26,36
Motor Arrangement "GV"
16

Spring, Contact 33C
Spring, Contact 33C
Bracket, Contact 33C
Contact, Assembly 33C
Modification Kit 27,36
Gear Set 17,18

Gear Set 17,18

Gear Set 17,18

Gear Set 16

Gear Set 16

Gear Set 16

Gear Set 18

Gear Set 16

Gear Set 16

Gear Set 17

Gear Set 17,18

Gear Set 17,18

Gear Set 16

Gear Set 16

Gear Set 18

Gear Set 16

Gear Set 17,18

Gear Set 16

Gear Set 16

Gear Set 17

Gear Set 16

Gear Set 16

Gear Set 17,18

Gear Set 16,18

Gear Set 18

Gear Set 18

Gear Set 16

Detent 28,31
Modification Kit 33E
Break - Lock
Mechanism 33E

Strap 33E

Plate Instruction 33E

Part
Number

111459
111460
111604

111627
111628

111630
111631
111636
111688
111689
111693
111694
111695

111696
111697
111698

111699
111700
111701

111702
111703

111704
111705
111706
111707
111708
111767
111787
111968
111969

112004
112119
112127
112128
112462
112463
112464
112465
112466
112467
112468
112469
112470
112471
112472
112473
112474
112475
112509
112577

Description and
Page Number

Plate, Mounting 33E
Stud 33E

Motor Arrangement"GW"
18

Plate, Tape Guide 9,
10,27,33F, 34,40

Lid, Retainer 9,10,27,
40

Cable Assembly 13
Lid Assembly 10,34
Cable 13

Wire, Connector 36
Wire, Connector 36
Armature 33E

Stud 33E

Screw, Adjusting
(4-40) 33E

Pawl 33E

Bushing 33E

Screw (4-40 Shoulder)
33E

Lever, Contact 33E
Post 33E

Bracket 33E

Yoke 33E
Bracket 33E

Lock 33E

Rod, Push 33E

Pin, Stop 33E

Spring 33E

Knob 33E

Washer, Flat 33E
Contact Assembly 33E
Guide 33E

Bracket Assembly,
Magnet 33E

Stop, Feed Pawl Lever 6
Modification Kit 28,36
Pivot 30

Retainer 30

Blade, Restoring 28
Stud 28

Extension 28

Lever Assembly 28
Bracket 28

Lever, Trip-Off 28
Lever, Non-Repeat 28
Bushing 28

Latch, Trip~Off 28
Lever Assembly 28
Eccentric 28

Lever, Latch 28

Shim {(.005") 28
Eccentric 28

Insulator 33E

Roller 6,33C

CHANGE !



Part
Number

112585
112586
112611

112622

112623
112624

112626
112627

112628
112632
112635
112636
112673%*
113077
113204
113205
113206
113207
113378
113379
113381
113382
113383
113384
113387
113388
113389
1133%0
113391
113392
113393
113394
1133%6

113717

113751
113765

113766
113767
113768
113769
113770

113771

CHANGE 1

D escription and
Page Number

Disk, Code 25

Disk, Code 25

Motor Arrangement "GZ"
18

Screw (4-40 Shoulder)
5,37B

Screw (1/4-32 Pilot) 6
Screw (4-40 Shoulder)
9,31

Nut (10-32 Hex) 6,20,
29,33C

Nut (2-56 Hex) 15,22,
25,338, 33E

Nut (3-48 Sq) 5,20
Spring, Detent 9,31
Spring, Latch 9,10, 31
Spring, Feed Pawl 5
Panel, Snap 28

Post, Spring 29

Gear Set 16

Gear Set 17,18

Gear Set 16

Gear Set 16,17,18
Spring, Contact 27
Spring, Contact 27
Lever, Tape Release 27
Block, Bearing 27
Spring, Detent 27
Plate, Clamp 27

Detent 27

Screw (4-40 Shoulder) 27
Plate, Top 27

Pin, Contact 27
Eccentric 27

Bracket 27

Stop 27

Guide, Lever 27

Motor Arrangement "HJ"
16

Medification Kit 29,30,
36

Modification Kit 36
Modification Kit 32,33,
36

Modification Kit 32,33,
36

Modification Kit 32,33,
36

Modification Kit 32,33,
36

Modification Kit 32,33,
36

Modification Kit 32,33,
36

Modification Kit 32,33,
36

1095B

NUMERICAL INDEX (Continued)

Part
Number

113772
113773
113774
113775

113776
113812
113891
113892
114067
114337

114338
114339
114454
114455
114590
114610

114611
114704
114713
115529

115836
115932%*

115933**
115935%*
115936%*
115937%*
116766
116767
116804
116805
116956
116992

117411
117771

118449%*
118450**
118451 %*
118452%*
118453
118842
118850
118851

Description and
Page Number

Modification Kit 32,33,
36

Medification Kit 32,33,
36

Modification Kit 32,33,
36

Modification Kit 32,33,
36

Modification Kit 37
Block, Terminal 1,38
Filter Assembly 17
Bracket 17

Plate Assembly, Top 27
Motor Arrangement "HP"
16

Gear - 52T 16

Pinion - 8T 16

Pinion - 11T 16

Gear - 49T 16

Gear Set 16

Motor Arrangement "HQ"
18

Motor Arrangement "HR"
17

Motor Arrangement "HS"
17

Cover Assembly,
Transmitter 15,41

Screw (6-40 x 11/16
Fil) 33A,37A,378
Modification Kit 25,37
Plate Assembly,
Mounting 8,40

Plate, Mounting 8,40
Guard - Left 8

Guard - Right 8

Guard 8,22,40

Gear - 50T 16

Pinion - 11T 16,33
Plate, Tape Guide 9,37
Lid, Retaining 9,33F, 37
Follower, Cam 30

Screw (1/4-32 Pilot)
17,18

Motor Arrangement "HY"
16

Motor Arrangement "JD"
18

Panel, Side 33B

Panel, Snap 33B

Cover, Transmitter 33B
Base 1A

Plate, Cover 15,35,41
Contact Assembly 26
Bracket 26

Bracket 26

Part
Number

118869
118908

119221
1195647
119649
119651
119660

120406
120407
120413
120448**
120449%*
120450
120459
121085

121086
121087
121430

121465
121466
121467

121927
122293

122295

122297
122741
122747
123314

123597

123710
123711
123712
123716
123717
123718
123771

124177
124417

124418
124419
124512

124745
124777

Description and
Page Number

Cable 26

Motor Arrangement "JS"
16

Bushing, Insulating 30
Ring, Retaining 31

Ring, Retaining 31

Ring, Retaining 29,31
Motor Arrangement " JT"
18

Gear - 26T 16

Pinion - 7T 16

Gear Set 16

Switch Assembly 8,40
Cover, Switch 8,40
Plate, Code (Bell) 1,35
Plate, Name 1

Motor Arrangement "KG"
18

Pinion -10T 18,33

Gear - 497 18

Motor Arrangement "KH"
16

Plate, Adjusting 28
Lever, Restoring 28
Motor Arrangement "KL"
18

Strap 14

Motor, D.C. Governed
17

Motor, A.C. Governed
18

Motor Governed 18
Washer, Felt 29

Washer, Friction 2,26
Motor Arrangement "KP"
18

Stop Assembly, Tape
4,39

Gear Set 17,18

Pinion - 11T 17,18,33
Gear - 53T 17,18

Gear Set 17,18

Pinion - 8T 17,18,33
Gear - 53T 17,18

Motor Arrangement "KT"
16

Washer, Lock 29

Motor Arrangement "KV*"
18 .
Motor Arrangement "KW"
17

Motor Arrangement "KX"
17

Washer, Flat 29

Cam 33E

Cam Operating Lever 33E

49



50

Part
Number

124878
125001

125003

125011

125013
125015
125124

125127
125144
125155
125197

125218
125229
125248
125276
125278
125280
125330

125373

125427
125696
125814
125815
125816
125817
125818
125820
125828
125829
125833
125844
125843
125849
125850
125851
125852
125855
125856
125858
125860
125861
125862
125867
125868
125869

Description and
Page Number

Washer, Lock 20
Screw (4-40 Shoulder)
29,33E

Screw (10-1 x 1/2 Flat)
22

Washer, Flat 9,10,11,
14,31,32,33D,33E, 35,
36,37

Strap 7,16,17

Washer, Flat 1

Screw (4-4C Shoulder)
9

Screw (6-32 x 7/16
Fil) 3¢

Screw (4-36 x 1/8 Rd)

7

Screw (6-40 x 1/2 Fil)
39

Screw (3-48 x 5/16 Rd)
5,20

Nut (1/4-32 Hex) 4,11
Nut (6-32 Hex) 5
Spring 28

Pin 11

Pin 9,10, 31

Pin @

Screw (8-40 x 2-7/32
Fil)1,7,30,37B

Screw (6-56 Contact)
5,20

Bushing, tnsulating 20
Post, Spring 4
Bearing, Lever 6
Bridge Assembly 5
Bridge 5

Bridge 5

Insulator 5,20
Tip-Brass 5,20

Shaft, Lever 6

Lever, Feed 5

Guide, Lever 6
Lever, Adjusting 9
Lever -1 9

Lever - #2
Lever - #3
Lever - #4
Lever - #5
Terminal 20
Block, Terminal 5
Pawl, Feed 5

Bracket - Right 4

Roll, Feed 9

Bearing, Feed Roll 9,31
Bracket, Detent 9,31
Detent Assembly 9
Lever, Detent 9

O 0 0 O

10958

NUMERICAL INDEX (Continued)

Part

Number

125870
125871
125872
125873
125874
125882
125903
125914
126786
126787
126788
126789
126770
126801
126802
126803
126804
126805
126806
126807
126808
126809
126810
126811
126812
126813
126814
126815

126890
126925
126926
126927
126928
126929
126930
126931
126932

126933
126934
126935
126936
126937
126940
126941

126942
126943
126944
126945
126949
126950
126951

126952
126953
126954

Description and
Page Number

Roller, Detent 9
Holder, Lid 9,10,31
Shaft 9,10,31

Latch 9,10, 31

Bracket - Left 6
Terminal 5,20

Brush 4

Terminal TA,3

Disk Assembly 25

Disk Assembly 25

Disk Assembly 25

Disk Assembly 25

Disk Assembly 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25

Disk, Code 25
Segment, Code Disk 25
Segment, Code Disk 25
Segment, Code Disk 25
Segment, Code Disk 25
Segment, Code Disk 25
Segment , Code Disk 25
Tool, Extraction 25
Spring 25

Cover, Hub 20,25
Screw (2-56 x 15/64

Hex) 25

Cable 30

Lever = "O" 30
Lever - "1" 30
Lever - "2" 30
Lever - "3" 30
Lever - "4" 30
Lever = 5" 30

Plate, Transmitter 29,30
Bracket, Intermediate
29

Lever, Intermediate 29
Link 29

Plate, Top 29

Lid, Piate 30

Plate, Tape Guide 30,33F
Contact Assembly 29
Cam 29

Bracket, Mounting 29
Contact, Assembly 30
Lever Assembly 29,30
Roller 30

Spring, Contact 30
Bracket 30

Relay Assembly 30

Lever 29

Spring, Contact 29
Bracket 29

Part
Number

126956
126958
126959
126960
126961

128586
128687
128688
128689
128690
128691

128692
128693
128694
128695
128696

128697
128698
128699
128700
128835
129212
129213
129214
129222
129289
129290

129292
129391

135030
135031
135032

135033
135034

135035
135036
135037
135038

135039
135040
135041
135042
135043
135044
135048

135051

Description and
Page Number

Post, Spring 29
Spacer 29

Washer, Flat 30
Spring, Contact 30
Cam, Operating 29
Finger, Tape 31

Pin 31

Block 31

Gear - 24T 31

Shaft 31

Arm 31

Spring 31

Spring 31

Wheel, Reset 31
Gear - 24T 31
Plate, Tape Guide
31,33F

Wheel, Feed 31
Plate, Top 31

Roll, Feed 31
Modification Kit 31,37
Holder Assembly 31
Bracket 30

Bracket 30

Resistor Assembly 30
Spring 30

Disk 1B,32,37 A
Disk, Adjusting
18,32,37A

Lever, Release 18,32
37A

Screw (3/16-40
Shoulder) 29

Shaft, Main 18B,32,37A
Bearing 1B,32,37A
Cover, Bearing 1B,32,
37A

Cam 18,32,37A
Drum, Clutch 18,32,
J7A

Gear - 36T 16,33,378
Gear - 44T 33
Bearing 1B,32,37A
Screw (6-40 x 9/16
Hex) 1B,32,37A
Screw (1/4-32 x 3/4
Pilot) 32,37A
Bracket, Spring 32
Bracket 32

Arm, Brush Holder
32,37A,378

Lever, Stop 32
Lever, Latch 32
Lever Assembly,
Operating 6

Main Shaft Assembly 1B

CHANGE 1}



Part
Number

135053
135054
135061
135062
135064
135065
135066
135067
135068
135069
135070
135072
135170
135171
135172
135173
135627
135628
135681
135682

135684
135702

135703
135704
135705
135706
135707
135708
135709
135710
135711
135712
135713
135714
135715

135898
135899

CHANGE |

D escription and
Page Number

Motor Arrangement "LL"
16

Motor Arrangement "LM"
16

Gear - 35T 17,18,33
Gear - 34T 16,33

Gear - 32T 17,18,33
Gear - 50T 16,33

Gear - 53T 18,33

Gear - 53T 16,33

Gear - 40T 17,18,33
Gear - 53T 17,18,33
Bracket 33,37A,37B
Washer, Lock 26,33,
37A,378

Motor Arrangement "LP"
16

Pinion - 14T 16

Gear - 53T 16

Gear Set 16

Spring 31

Spring, Wearing 31
Bracket, Contact 10
Contact Assembly,
Tape-Qut 10,37
Terminal Assembly 5
Motor Arrangement "LU"
17

Motor Arrangement "LV"
18

Motor Arrangement "LW*®
16

Motor Arrangement "LX"
16

Motor Arrangement "LY"
18

Motor Arrangement "LZ"
18

Motor Arrangement "MA"
16

Motor Arrangement "MB"
17

Motor Arrangement "MC"
18

Motor Arrangement "MD"
17

Motor Arrangement "LS"
18

Motor Arrangement "ME"
16

Motor Arrangement "MF"
17

Motor Arrangement "MG"
18

Bail, Rubout 29

Shaft, Rubout 29

10958

NUMERICAL INDEX (Continued)

Part

Number

136025
136026
136027

136036
136098
136100
136126
136147
136149
136153
136154

136423
136424

136426

136456
136525
136540
136541
136542
136552
136554

136555
136579
136580
136582
136583
136585
136605
136841
136842
136843
136844
136845
136846
136847
136848
136849
136850
136851
136852
136854

136856
136949

136950

136951

136952
138164

Description and
Page Number

Modification Kit 32,33,
37

Modification Kit 32,33,
37

Modification Kit 32,33,
37

Gear - 44T 16
Modification Kit 27,37
Modification Kit 33F, 37
Modification Kit 33F,37
Modification Kit 37A
Modification Kit 37B
Modification Kit 37B
Modification Kit 37B

Pinion = 18T 16
Gear - 45T 16

Motor Arrangement "MK"
16

Gear Set 16

Gear - 47T 16,33

Gear Set 16

Pinion = 13T 16

Gear - 56T 16

Pinion - 14T 16

Motor Arrangement "MM"
16

Gear Set 16

Pinion - 10T 33

Gear - 42T 33

Pinion - 13T 33

Gear - 60T 33

Gear - 49T 33

Motor Arrangement "MN"16
Gear Set 18

Gear Set 16

Gear Set 16

Gear Set 17,18

Gear Set 17,18

Gear Set 16

Gear Set 16

Gear Set 18

Gear Set 16

Gear Set 17,18

Gear Set 16

Gear Set 17,18

Motor Arrangement "MP"
16

Gear - 49T 16

Cam, Reset 33A,37A,
378

Lever, Stop 33A,37A,
378

Lever, Latch 33A,37A,
378

Gear - 48T 16,33A
Motor Arrangement"GF"17

Part
Number

138802
138809
138869

138870

138932
138933
138934

138983
139109

139196

139541
139542
139548
139752

139754

139778
139791

139972
142546
142547
142548
142662
142663
142708
142712
142715
142716
142718
142723

142724

150029
150040

150043

150044
150089

150241
150971
151346
151442

151618

Description and
Page Number

Cable 1

Motor Synchronous 16
Motor Arrangement "MR*
16

Motor Arrangement "MS"
16

Plate, Screw 33F,37
Guide, Tape 33F,37
Plate, Tape Guide 33F,
37

Pawl, Tape Feed 27
Motor Arrangement "MV"
16

Motor Arrangement "MW"
16

Post, Spring 33E

Spring, Contact 33E
Bushing 28

Screw (4-40 x 11/64

Fil) 27

Screw (6-40 Shoulder)
33C

Switch, Toggle 1

Screw (4-40 Shoulder)
33F, 37

Strip, Terminal 33E
Modification Kit 38
Pinion - 10T 38

Gear - 28T 38

Pinion = 11T 37A

Gear - 36T 37A
Connector, Slip 1,38
Cable Assembly 37B
Gear - 49T 16

Gear - 45T 18

Gear Set 18

Motor Arrangement"NG"
18

Motor Arrangement "NH"
16

Wick, Felt 1B,32,37A
Screw (6-40 x 5/8 Fil)
1B8,6,16,20,28,32,37A
Shoe, Secondary 1B,
32,37A

Shoe, Primary 1B,32,37A
Screw (4-40 x 1/2 Fil)
4,7

Spring 1B, 32,37 A

Cable 33F,37

Screw (6-40 x 3/8 Fil)
4,5,12,20,21,28,29,

35

Screw (6-40 x 1/2 Hex)
1,2,4,6,8,17,18,33E
Screw (6-40 x 7/16

Fil) 5,6,20

51



52

Part
Number

151629
151630

151631

151637
151657
151658
151659

151685

Description and
Page Number

Nut (6-40 Lug) 33A,
37A,37B

Screw (6-40 x 1/4 Hex)
1A,7,8,14,17,33C
Screw (6-40 x5/16 Hex)
1,1A,18B,2,4,6,7,10,
16,17,18,26,28,33B,
33C,34,36,39

Screw (4-40 x 1/4 Fil)
9,27,29,31,33D,33E
Screw (6-40 x 1/4 Fil)
1,2,8,10,21,338,34
Screw (6=40 x 5/16

Fi) 1,6,9,12,15,27
Screw (6-40 x 1/2 Fil)
6,21,39

Screw (4-40 x 3/16

Fil) 3,4,5,9,10,20,28,
31

10958

NUMERICAL INDEX (Continued)

Part

Number

151686
151687
151688
151692
151693
151723
151724

151728
151733

151737

Description and
Page Number

Screw (4-40 x 3/8 Fil)
7,9,11,28,31,33E
Screw (4-40 x 7/16 Fil)
32

Screw (4-40 x 5/8 Fil)
31,32

Screw (6-40 x 3/16 Fil)
4,6,12,13

Screw (6-40 x 9/16 Fil)
5,12,20,31,35,39
Screw (10-32 x 3/8 Hex)
1A,33D

Screw (10-32 x 5/8
Hex) 29

Spring 1B,32,37A
Screw (4-40 x 9/16
Fil) 4,8,10,26,29
Screw (4-40 x 11/64
Fil) 18,32,37A

Part
Number

152893

153442

153538
153631
153839
155098
156501
156740
161347

178871
178872

Description and
Page Number

Screw (4-40 x 1/4 Hex)
18,11,32,33E,37A
Screw (10-32 x 1/2
Hex) 1A,4,5,6,7,12,
13,21,30

Screw (6-40 x 7/16
Hex) 1B,14,32,37A
Network 29

Screw (6-40 x 5/8 Hex)
4,6,7,8,12,13,17,18,
21,30,33B

Plate, Patent 37A
Screw (6-40 x 7/32
Fil) 8

Screw (6-40 x 7/32
Hex) 4,14,17,33B
Washer, Felt 30
Tubing, Insulating 29
Tubing, Insulating 29

CHANGE 1



	0001
	0002
	001
	002
	003
	01A
	01B
	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33A
	33B
	33C
	33D
	33E
	33F
	33
	34
	35
	36
	37A
	37B
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52

